WIDE BODY 4-ROW &

6-ROW PEANUT COMBINES
W/ 4X36, 6X36, 6X30, 6X40, & 8X30 HEADERS
TO BE USED FOR MACHINES PRIOR TO 2002

PARTS BOOK

33-SERIES
3355 & 3360

KELLEY MANUFACTURING CO.

80 Vernon Drive / Zip 31794
P.O. Drawer 1467 / Zip 31793
Tifton, GA

Tel: 229-382-9393
Toll Free: 1-800-444-5449
Fax: 229-382-5259
Email Address: inffo@kelleymfg.com

PART NO. 33-PB-03
Printing Date: Aug 2001






TABLE OF CONTENTS

LEFT SIDE DRIVES (1995-1996) (4-ROW WIDE BODY) ....voveeeeeeeeeeeeeeeeseeeseeeseeeseeeeseseseeeseseesesenenes 2-3
LEFT SIDE DRIVES (1997- ) (4-ROW WIDE BODY & B-ROW) .......eorvereeeeeeeeeeeeeesseeseeseseesseeesesnnes 4-5
RIGHT SIDE DRIVES (1995- ) (4R WIDE BODY & (1997~  )(8-ROW) -ve.veooeeeeeeeeeeeeeeeeee, 6-7
LEFT SIDE DRIVES (1993-19968) (B-ROW) .....e.veooveeeeeeeeeeeeeeeeeeeeeeseeeeeseseeese s eseseseeeeeeeeesesessseeseesenne 8-9
RIGHT SIDE DRIVES (1993-1996) (8-ROW)........veovereveeeereeeeseeseeseeeeseseseesseeeseesseeesseseeessesssessseseseesenns 10-11
UPPER HEADER (1993-1996) (4R WIDE BODY & B-ROW).........ociveeeeereseeeeseseeeeseesseesseeseseessesesesenes 12-13
UPPER HEADER (1997- ) (4R WIDE BODY & 6-ROW) (6x30, BX40/8X30)... ... vv.veeeverreerererrrerene, 14-15
V.S. CONTROL ARM (1997 Jerrooeeeeeeeeeeeeeeeeeeeeeeeeesee s ee e eeeeeeseseeseeseeeseees e esseeeseeeseeeseseseeseeees e ee s eeseeee 16
OIL RETURN TUBE ASSEMBLY(1994-1996) .........verveeeereeeeeeeeeeesseeeeseeeseesseeeseees e seeesesessseseseesseseseessn 17
LOWER HEADER (4R WIDE BODY & 6-ROW) (6x30, BXA0/8X30).......v..veerveeeeeeeeeeeeeseeesseeseeesseeeeeeseees 18-19
PICK-UP REEL ..o eeee et eee e e e es e eeseeeeeseseeeseses e eseeessseessesseseseeesesesseesees s ee s eeseeeseeeseeeseeseeeeseeenee 20
PICK-UP AUGER ...t seeee e e es e s ee e eeeeeseee s eseees e es s es e ee s e s eeseeeseeeseeeeseeesesesesrens 21
LOWER HEADER HYDRAULICS (4R WIDE BODY & 6-ROW) (6x30, 6X40/8X30) ........vcovverveervrrrrene. 22-23
HYDRAULIC GROUP ( =1997) ..o eeee e eeeeseeeeeseeeseees e es e eeeeeseeeesesseseseseseeeseeeeeeesesenes 24-25
HYDRAULIC GROUP (1998- ) (4R WIDE BODY & 6-ROW) (6x30, 6X40/8X30) .........vverrrerrrerererens. 26-27
TONGUE (4R WIDE BODY & 8-ROW) (6X30, BXA0/8X30) ... verve e e oo eeeeeeeeeeeeeeeseseeesee e eeeeee 28-29
FRONT TONGUE ... oo e s e e e e e e e e eeeee s e s es e ee e e s ee e s eeseeeseeeseeeseeeeseseseres e 30
127 LIFT KIT OPTION. oottt eee e e e s eseeeeeees e es e ee e eeseeeseeeseeesaes e seeeseeeeseseseseseeeseseseeenes 31
FRAME ASSEMBLY ... oo e e e e e e e e e e e es e ee e e ee e s ee e eeseeee e eseeeee e eeeeeene 32-37
CHART FOR IDENTIFING CYLINDER BARS .....ooveeveeeeeeeeeeeeeseeeseseesseseseesseses e sseeseeeeeeesesseeeseseseesses 37
STRIPPERS & STRIPPER HANDLES ........veeveeeveeeeeeeeeeeeseeeeeseseeeesseseseessseeseesseseseseseeeseseseesseeseeesessenns 38
#1, #2, & #3 CYLINDER CONCAVE GROUP ..o e eeee s e s e ee s 39
#4, #5, #6, & #7 CYLINDER CONCAVE GROUP .......oo oo eeeeeeeeeeeoeeeeeeeeeeeseeeese s s eseesseeeseeseseseeeseees 39
CYLINDERS, #1, #2, #3, #4, #5, B, & HTovvveeeoeeeeeeeeeeeeeeeeeeeeeeees e s s eeseeeseeeseees e eseeeseees e ees e s eeseeese 40-43
SHAKER PAN ..ot e e eeeee e seee s ee e e s e s eeseeeseeeseeeseees e es e ee s e seeeseeeseees e es e eseeeeseeeseseseseseseens 44
STEMMER FRAME ... oeoeeoeeee e eeee e e e eseee s e eses s s ee e eeseeeseeeseees e es e e et es e eeseeeseeeseeesereseeeseeeseeeseesenne 45
SCREEN & TAILBOARD.......veoveeeeeeeeeeseeeeeeeeeeeeeseseeeseeesesssseesseseseessesesseesseesees s eeseseseeeseseseesseesseseseesene 46
STEMMER SAWS ... eeeeeeees e eeeeee e ees e s es e e e es e eeseeeseeeseeeseeeseees e es e eeseeeseeeseeseseeeseeesessens 47
BEARING & HANGERS .....o.ooeooeoeeeeeeee e eeee e e e e e e eeeees e e e e ee e e s eeeseee s e s es e se e eeen e eeeseeeserenes 48-49
AXLE oot e et e et e et e et ee et s e e et e e e r e r e 50-51
CENTER BEARING SUPPORT .....ovoeeeeeeeeeeeeeeeeeeeeees e es e sseeeeseseseesseseseesseeesees s eeseseseeeseseseesseeseessessnns 51
CONVEYOR GROUP (8-ROW) (1993-1996)..........veoeeee oo eeeeeeeeeeeeeeeeseseseessee s eseeeseeeseeseseseseessesesesenne 52-53
AIR LIFT FAN DUCTS (4R WIDE BODY & (1997 ) 8-ROW) ..o eeeeeeeeeeeeeeeseeeeeseeeseeesee 54-55
AIR LIFT FAN DAMPER ... oo eveeeeoeeeeeeeeeeeeeeseeeeeeeseeeseeeseess e es e eeseeeseeeseeeseees e esseeeseeeseeeseseseeeseeesese s eeseeees 55
AIR LIFT FAN (1993-T9968) ... eve oo eeeee e eee e ee e e eeeeseeee e seeeeeeeeseeeses s e s es e eeeeeseeeseeeseees 56-57
AIRLIFT FAN (1995-  )4R WIDE BODY & (1997-  )(B-ROW)....ovooeveeeeeeeeeee oo eeeeeeeeeeeeere 58
SEPARATOR FAN ...t eeeeee e es e seeeseeeseses e s e es e esseesseeessesseseseesseesses s ee e eeseeeseseseseeseeesereseeesene 59
TANK oo e e e e e e et e e e e e e et e e e ee et e e e e e ereee 60-61
GEAR BOX .. veeeeee e et eeeeeeeeeeeeeeeee s e e e e se e s e s es e es e e ee e eeseees e et es e e eeee e ee e reeereee e 62
PEDESTAL SHAFT ..ot eeeeeee e eseees e eseees s ee s e eseeseeeseeesesesees e es s esses s e s eeseeeseeeseeseseeesereseeesens 63
HYDRAULIC CYLINDERS ... veoveeeeeee e esees e eeeeeeseeeseeseeses e ss e es e e seeeseseseessaeseesseesseeeseseseseseessseessesenes 64-67
SHIELD GROUP (1993-T996) ... oveeve e v oo eeeeeeeeeeeeeseeeeeeeeseeeseseseesseseseeeseses e es e esseseseeeseseseeeseeseeseene 68-69
REAR HOOD ASSEMBLY ...ooveeveeeveeee e eseeseeeseseseesseseseeeseseseeessesesesseeeseessaessesesseeseeeseseseasseesseseseessnns 69
SHIELD GROUP (1997- ) uoooeeeeeeeeeeeeeeeeeeeeeeeeeeseeesees e eeeeseseeeseseseesseees e ssees e es s e s seseeesesesesseeeesesesessens 70
DRIVELINES «.-eeveeve oo eeeesee s e e eseee e e eeesseeseeeeeses e es e es e eseseeseeeseeeseeseeeseseseeeeees e eseeeeeesesenes 71-74
FLOW CONTROL KIT oo eeeeeeee e s eseeeseeesseeeseseeeseseeeseeessses e essesseessseeseseseseseeeseseseeeseeeeseseseenens 75
CONVERSION KIT cvoooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeesessees e seseseseeeseesseseseess e eseeesseeeseeeseseseeesaees e eseeeesseeseeesesesessens 76
HYDRAULIC HEADER WIRING ... ove oo eeeeeeee e esee e s eeee s ee e seseeeseesseesse s enesesnnne 77
VINE HOLD DOWN KIT (6-ROW) ( -1998) & (2000~ ) (BXA0/8X30) ...vrevvereereeerreerresereesrrsrreree 78-79
VINE HOLD DOWN KIT (6-ROW) (1999) (6X30) (2000- ) cveevereveeeeeeeeeeeeereeeseeeseesseeeseeseeseeesesesssenee 79
VINE SPREADER (4R WIDE BODY & B-ROW) ....eoveeeeee oo eeeeeeeeeee e eees s eeee e s seeeee e eeseeeseeee 80-81
VINE HOLD DOWN KIT (4R WIDE BODY)... oo eeoeeeeeeeeeeeeeeeeeeeseeesseeeeseesseeeseseeseeeseesseesseseseseseeeeeeseeesenees 81
VARIABLE PITCH SHEAVES ......ovooveeeeoetee s eeeees e eeeeeeeeeeee s eseese s eeseeeseesseeeseeeseees e es e esseeeseesseeeseeseess 82-85
GV DRIVELINE, 1-3/8-27 oo e esee e e eee e e e e s eeee e s es e es e s seseeeseeeeeeseeeseseseseesenne 86
C.V. DRIVELINE, 1-3/4-20 ..o eve e eeeeeeee e eeeeesee s eseeeeeees s e s esesesees e es e es s eeseeeseeeseseseeseseeeseseseesnnne 87
SAFETY DECALS .ot eeeee s ee e eseees e s es e ee s es s eeseeeseseseeesseesees s ee s eeseeesereseeeeseeeseseseeerens 88

PRINTING DATE: AUG 2001



(1995-1996) LEFT SIDE DRIVES
(4-ROW WIDE BODY)

o

313207116




4 11d g/€ INN X3H|  (9661-G661)  |0SL0L0-89| SS Z | 11d SO 2/L € X 8/ ‘MIAYOSdVD| (9661-G661) |0S0160-8%| 82
4 11d 8/ "YIHSYMMOOT|  (9661-G66L)  [0S51L0L0-99| +S | Z/LsXLY31al  (9661-G661)  [£20-€50-€0| L2
4 11d 8/ "¥3IHSYMLYTd| (9661-G661) |00L0LO-2Z9| €S | v/ ¥ '¥37dl ‘L10amMved| (9661-G66L)  |S62-080-€€| 92
Z | 11d SO 2/L L X 8/€ ‘MIYOSdvD| (9661-G661)  |02L060-8%| 2§ 4 11d z/L ‘LINN X3H|  (9661-G661)  |0S20L0-89| G2
I |d g9 €X8S ‘MIYDS ADVIHYVDl (9661-G66L)  |£2£050-2S| LS Z 11d Z/L 'LNNAVr|  (9661-G661)  |00L0LO-0Z| +2
4 11d 8/s ‘LINN X3H|  (9661-5661)  |00£0L0-89| 0S 14 11d 9L/ "LNNAVr|  (9661-G661)  |S200L0-0Z| €2
4 11d 8/ "YIHSYMMOOT|  (9661-G66L)  |00€0L0-99| 61 14 11d 8/G “Y3IHSYMMD0T|  (9661-G661)  |00€0L0-99| 22
. 11d 8/ "¥3IHSYMLYTd|  (9661-G66L)  |0S20L0-29| 8¥ Ll 11d 8/ "¥3IHSYMLYTd|  (9661-G66L)  |0S20L0-29| LZ
L | L1d SO 2/L 2 X 8/S ‘MIHOSdVD|  (9661-G661) | ¥86060-8%| Lt 4 SHMNIT 8L 4004d 9L/€ ‘NIVHO|  (9661-G661)  [00-0S0-€0[ 0T
| gXz/hL'Y31al  (9661-G661)  |0ZL-£50-€€| 9 I [ S'6X9G° L ‘ONIMAS NOISNILXT| (9661-G661)  [9L0-0S0-12| 61
| I1aNvH|  (9661-G66L)  [rZ8-080-c€| S | NV4'd3s ‘Wav ¥31alf  (9661-G66L)  |202-180-€€| 81
| WYY 4370l ‘LNNOW|  (9661-G661)  [85/-€20-€€| +¥ | ao-4S 91/SL L ‘ONIHSNg|  (9661-G661)  [cLL-€50-€€| ZI
| 114 .8.9 8/ ‘'LNNMOOT|  (9661-G66L)  |0G0020-2L| €F | do 0'%2-0Z ‘IAVIHS| (9661-G661)  [|¥60-€50-€€| 9L
L | L11d SO ¥/L L X 8/G ‘MIHOSdVD| (9661-G66L)  |0L6060-8%| ZF | do 00L-01 ‘IAVIHS| (9661-G661) [2Zl-€50-€€| Sl
L | L11d SD 2/L 2 X 8/G ‘MIHOSdVD| (9661-G66L)  |¥86060-8%| L¥ | 1L 9L 0L ‘IAVIHS| (9661-G661)  [L€0-€50-€€| €1
| d3onv ‘WYY ¥37all  (9661-G66L)  |00L-€20-€€| OF v d ¥/€ X 91/G ‘M3YOS13as| (9661-G661)  |0200LO-¥S| 2L
| IX3 /L L X L 'ONIMdS|  (9661-G661)  [200-0S0-GL| 6€ S ZX8/e ‘A  (9661-G661)  [8€0-920-+0( L1
| 0'GGL aaH ‘1139| (9661-966L)  |92L-€50-€€| 8¢ | S-06-0 ‘1139d| (9661-G66L)  |S2L-€50-€€| O
| 09L-9) ‘IAVIAHS| (9661-G66L)  |660-€50-€8| ¢ € 3Y04d /€ | AD4S ‘ONIHSNg| (9661-G66L)  |€€0-€50-€€[ 6
L | 2/1 €X8/G ‘MIHOS ADVIYYVDl (9661-G66L)  |¥.£050-25| 9¢ | v/S L LO ‘ONIHSNg| (9661-G661)  [820-€£50-€€| 8
4 3¥09 8/S X A0 v ‘¥31all  (9661-G661)  [200-€50-€€| S€ | do g8 0l ‘IAVAHS| (9661-G66L)  |FCL-€50-€E| 2
4 11d 6/S ‘INN X3H|  (9661-G661) | 00€0L0-89| ¥€ | do g6 9l ‘IAVAHS| (9661-G66L)  |€ZL-€50-€€[ 9
| 2y X8/e A (9661-G661)  [LzZ1-920-€€| €€ | 0Z) Ol 4S ‘IAVAHS| (9661-G661)  |5L0-€S0-€€| &
| znexel A (9661-G661)  [8Z1L-920-€€| 2€ Z | 3IA™MAg8/LXaos’s IAVIHS| (9661-G661)  [ev0-€50-€€| ¥
| 8 X.Z¥3nall (9661-G66L)  [8L1-0G0-€E| L€ g 6'801-0 ‘1739-N  (9661-G661)  [G20-€50-€€| €
| £V 0L Y310l ‘yvamvedal  (9661-G66L)  |218-080-€€| 0€ ¢ | ao-4S 3409 9l/2 L ‘'ONIHSNg| (9661-G661)  |r€£0-€50-€€| T
g ¥31al ) ‘¥30vds|  (9661-G661)  |LS0-+20-€€| 62 | G’/ 07 do ‘IAVIHS| (9661-G66L) |LZL-€50-€E |
ALD NOILdIYOS3a HA HO ON TVI¥3S| ON L¥vd |IW3Ll| [ALD NOILdI¥OS3a HA HO ON TVI¥3IS| ON L¥Vd NI

(AQOg 3aIM MOY-P)
S3IAIYA 3AIS 14371 (966T-S66T)




(

(91 39vd 339)

AINO AQO8 3dIM
MOd—¥ NO d3sn ——~_ @@

@WHN mw_ =
AJOg JdIM MOS—V %@

—8661) SIANIHOVYW NO a3sn

) LEFT SIDE DRIVES

N ]
O\ o 5|52 ’
N
\ S
R
o O
aa =

(4-ROW WIDE BODY& 6-ROW)

(1997-

;

SLASLIBSL &

i

(£L661— ) SIANIHOVA NO d3sn




| 11d 8/S ‘LNN X3H 00€0L0-89 [ 65 LT ZIL T X 2L A 8z1-9z0-c€| 62
| 17d 8/S "4IHSYMMOOT 00€0L0-99 | 85 L[ g X ¢ ‘¥3al gLl-€50-€¢| 8z
L NENCIMIRERTZR 1G0-¥20-€€| £G L [ v ] z71 0193701 "vamvaa 118-080-€€| 2z
€ 11d 8/S "4IHSVMLY 14 0620L0-29 | 95 e[ e NENMIRERSZR 160-v20-€€| 9z
| Z/L T X 8/S ‘MIHOS HuVD ¥1€050-2G | &S A Z/L € X 8/S ‘MIHOSdVI 050160-8%| S¢
| g X ¢ ‘¥31al 8L1-€50-€€| S L[y Z/LS X L '¥31al €20-€50-€0| vz
| Y370l ‘WYY €62-180-€€| €S L [ v | wevy3ia ' Lioamvea G6.-080-€€| €z
ALD NOILdI¥0S3a YA ¥O ON 1vI¥3S | ON Lyvd [Wall z |z 17d 2/} 'LNAN X3H 05z20L0-89| z¢
(zGZ-180-€€) z |z 11d 94/S HSZ v 00L0L0-02] 12
v | v 17d 94/S “LNN NV G200L0-02] oz
(cs# WAL WYV ¥31al v | v 17d 8/S "4AHSYMMOOT 00€0L0-99] 61
L[t ATENISSY WYY Y370l 2Gz-180-€€| ¢g LV 2L 17d 8/S "YIHSVYMLY 14 05201L0-29] 81
L | | Ldns wyv ¥31al ‘31vid G06-€20-€€| 1S L [ v [SMNIT 8L 44d 9L/€ ‘NIVHD) ¥00-0S0-€0| 1
e | ¢ 117d 8/€ ‘LNN X3H 0S1L0L0-89| 0S b L | 91/€ 2 A04S '©Sg d3dv L ( -6661) LGL-€G0-€€
v | + 17d 8/€ "93HSYMMOOT 051010-99| 6+ (L) [ ()| ao-dsoal/sL L 'ONIHSNg|  (866L- ) |€LL-€50-€€| 9l
L | 1 | a33ds dvA amiy ‘dvo 9ev-820-¢€| 8¥ bl dd 0% 92 'IAVIHS y60-€50-€€| SGI
v [ ¥ | 2/ 1 X8/ ‘MIFOSdVI 0/1060-87| Lt - dd &2 92 'IAVIHS lel-es0-ee] vl
L [V | dS92X8/s ‘MIHOSdVI 056060-87 | 9 L | L | dO-dSaw/el ONIHSNE £€07€50°c¢| €l
L | 7Ind ¥37al ‘1709 v16-080-€€| S¥ bl 119} OL 3AVIHS le0-es0-ee| 2l
T 199 8/8 MIHSYNOIO0T 0020.0-99| 77 v [ v |99 v/E X 91/G ‘MIHOSLIS 0200L0-vG| L1
v | ¥ 17d 8/ “IIHSVMLY T4 00101029 &F €1 ¢ X 8/€ A3 8£0°9¢0'70
L[ 'SST4d NMOQ ‘ONIYdS G20-180-SL| zv m <L ¢ X 8/€ A Bo-mmo-mm 0l
L |- JOY1INOD ‘a0y 820-0,0-€€| ¥ a —J33dS dvA 1138 8807507
7 T3 85 1NNOI00 05002022 ov - |+ [ (0'¥8) a33dS VA ‘1139 Zrl-€50-€¢| 6
- L[ L [vLdOMSv/E L ONIHSNg] (  -8661)  [8¥L-€50-€€
L | L SOV L X85 MIHOSIVO 016060787 | 6¢ mw /e 110 ONIHSng| (661~ ) |sc0-e50-e¢| 8
L | 1 |99/t 2X 8IS 'MIYOSV ¥86060-87| 8¢ T e 1 137100 Je0-cs06el 2
L ¥3I9NV ‘WYY ¥31al 00L-€z0-€€| 2¢ N TR NETENT 980-65-6¢
L[ IX3 ¥/L L X L ‘ONIYdS 200-0S0-GL| o¢ T T avA 104INOD IAVARS >piccocel o
L 065G} 88H 1138 9¢1°€50€€] SE L 0L O} 4S ‘IAVIHS G.0-€50-e€[ G
bl 0'9i-8l 3AVIHS 660-€50-€€| ¥¢€ z | z [9a9s8/2xaoss ‘IAVIHS ev0-€50-c€| ¥
l L | 2/L € X 8/S ‘MIYDS "HHVD ¥/.€0G0-¢S| €€ e € 6'801-0 ‘113g-N Gzo-cSo-c¢| &
¢l ¢ g8/ X dO ¥ "¥31dI €00-€50-€€| <€ z | 1 | ao-dsa9L/z 1L ‘'ONIHSNE ¥£0-€50-¢¢| ¢
4 4 11d 8/S ‘LNN X3H 00€01L0-89| L¢ L - HOlld ¥VA ‘GAVIHS G80-£G0-€¢
L | ¢ /L G X 8/€ ‘AN 682-920-c€| o€ - |+ | 31avIdvA ©ds ‘IAVaHS Syi-€50-€€| )
mw Pw_v NOILdI¥0S3a YA HO ON 1VI¥3S| ON Lyvd |WaLl mw hw:\ NOILdI¥0s3a YA 4O ON TVIY¥3S| ON LyVd [WaLI




REFER TO FILE “FOLD OUT PAGE.PUB”



REFER TO FILE “FOLD OUT PAGE.PUB”



REFER TO FILE “FOLD OUT PAGE.PUB”



I 2L TX T AT (9661-£661) 8z1-920-¢€ | OF L 17d 8/G “YIHSYMMOO (9661-€661) 00£0L0-99 | 2z
14 17d 8/€ ‘LNN X3H (9661-£661) 0510L0-89 | 6¢ 9z 17d 8/ “YAHSYMLY T4 (9661-€661) 0520L0-29 | 1z
14 11d SO v/1 L X 8/€ ‘MIHOS IDVIHEVOD (9661-£661) 0¥0050-2S | 8¢ v 11d §9 2/ T X 8/G ‘MIHOSdVD (9661-€661) ¥86060-87 | 0z
I 11d 94/2 "4FHSYMLY 14 (9661-£661) 05101029 | L€ 4 €'/ OA ‘AAVIHS ¥37dl (9661-€661) 910-e50-€€ | 61
L 17d 8/€ “YAHSYMLY 14 (9661-£661) 0010L0-29 | 9¢ 4 ¥31al ‘Moo (9661-€661) 860-€50-€€ | 8l
S 17d 8/€ "4IHSYMMOO (9661-£661) 0S10L0-99 | &€ } do 4S 91/S) L ‘ONIHSNg (9661-€661) eLi-eso-ec | Lt
L 11d 69 | X 8/€ ‘MIHOSdVO (9661-£661) 00L060-87 | € L ao 0'+2-0Z ‘AAVIHS (9661-€661) ¥60-€50-€€ | 9l
I 9 ‘1AVHSMOVr (9661-£661) 209-080-€€ | €€ L 6'791-0 ‘173g-A (9661-€661) 860-€50-€€ | G
L IAVIHS LdVHSMOVT ‘dnH (9661-£661) €09-080-€€ L do-4s 3404 /€ | ‘ONIHSNg (9661-€661) €€0-€50-€€ | ¥l
I (62°€-9'801) ‘AAVIHS (9661-£661) 9¥0-€50-€€ L 71-9L D) ‘IAVIHS (9661-€661) 1€0-€50-€€ | €1
I (2°€-G'21 O1) 'AAVIHS (9661-£661) 690-€50-€€ } 92009 ‘13IN00UdS (9661-€661) €v0-¢50-€€ | 2l
4 dV1100/M € . 'ONIYVY3g (9661-£661) Z10-150-€€ 4 2/L T X8/ A (9661-€661) 180-920-€€ | LI
I ASSY LAVHSMOVI ¥9 ‘IAVIHS (9661-€661) 1GL-180-€€ | <€ L 9292009 ‘1IN00YdS (9661-€661) 9v0-zs0-€¢ | Ol
I ¥310dl /€ "¥30VdS (9661-£661) 8v0-¥20-€€ | € 4 d98-H09 O ‘NIVHO (9661-€661) G00-250-€€ 6
I Z/L 01 ¥31Al ‘110aMvHd (9661-€661) 118-080-€¢ | 0O€ € /€ L-1LD ‘ONIHSNd (9661-€661) 820-050-€€ | 8
z ¥31al .} “Y3IOVdS (9661-£661) 150-¥20-€€ | 62 } 92009 ‘1IN00YdS (9661-€661) €90-260-€¢ | £
€ 11d GO ¥/1 € X 8/S ‘MIYISdVD (9661-£661) 8v0160-87 | 8¢ l 012-00H ‘11349 (9661-€661) 1 L0-€G0-€€ 9
€ Z/L G X L Yanal (9661-£661) €20-€50-€0 | /2 L 0ZL O 1 4S 'IAVIHS (9661-€661) Gl0-€50€c | ¢S
4 v/€ ¥ 943741 ' L10aMvda (9661-£661) G6/-080-€€ | 92 4 8/G L X 8/€ ‘AN (9661-€661) G10-920-22 14
€ 17d 2/L ‘LNN X3H (9661-£661) 05201089 | G¢ 4 6'801-0 ‘L73g-A (9661-€661) Gzo-€g0€e | €
€ 17d 2/L ‘LNNAVP (9661-£661) 0010L0-0L | 2 4 ao-4S 3409 94/ L ‘ONIHSNg (9661-€661) ve0-€50-¢€ | ¢
4 1S1-09 "¥31AI 1IN00UdS (9661-£661) GlL0-zs0-€€ | €2 L G’/ 01 QO 'IAVAHS (9661-€661) ¥01-€50-€€ | 1
ALD NOILdIMOS3d YA HO ON TVI¥3S | ON 1dvd | WLl ALD NOILdIMOS3d YA YO ONTVIM3S | ON Ldvd | W3l
( MOY-9)

S3IAINA 3AIS 14371 (966T-£66T)




(1993-1996) RIGHT SIDE DRIVES
(6-ROW )

STXSIAPT

@)
e @R\
’:7 ° /

%093
o,

GehETL2T

TT0TL 6

20,
o

wwuuwa \
)

oF

5916509

10



I y31al ‘wav (9661-5661) €28-080-€€
S VS 8/G “YIHSYMLY T (9661-£661) 0¥0020-29 | &2 (1) y37d1 ‘WHY (v661-£661) €59-080-€€ | 6€
L 11d §9 € X 8/ ‘MIHOSdVD (9661-£661) 0001L60-87 | ¥2 | d39NV ‘Wav ¥37dl (9661-€661) 001-€20-€€ | 8¢
} TYNYILNI NN OF ‘ONIY ONINIVLIH (9661-¢661) 112-060-€¢ | €2 | SYNIT 81-400¥d 9L/€ ‘NIVHO (9661-£661) ¥00-050-€0 | L€
4 13IMND0™dS ¥31dl 'ONIYvY3Ag (9661-£661) 800-160-¢¢ | 2L L 1X3 L X | 'ONIIdS (9661-£661) Z00-0S0-GL | 9¢
z G'6 X 95l ‘ONIYJS ‘1X3 (9661-€661) 910-060-12 | 12 L 11d SO ¥/ L X 8/G ‘MIHOSdVO (9661-£661) 0160608y | &€
L ONIYdS ‘YaNOISNAL (9661-€661) 128-080-¢c | o2 z (SdS29-A-0'v 4l) ¥371al (9661-£661) 200-€50-€€ | ¥€
L ONIYdS ¥3IMOT ‘LINIWIHOVLLY (9661-€661) 818-080-€€ 69 4 €'/ OA\ "IAVIHS ¥310l (9661-£661) 910-€50-€¢ €¢
} € X 8/€ ‘AIM (9661-€661) 962-9z0-¢¢ | 89 4 02Zv08 ‘LIM00ddS (9661-£661) L2o-zs0-cc | z¢
L ao3 ‘'ONIHSNg ¥3dv.L (9661-£661) 160-€50-¢€ | 29 L 13X00ddS 21v08 ‘¥31al (9661-£661) z50-zs0-ce | 1e
l 0'0L-O% ‘IAVIHS (9661-c661) 260-€50-€€ 99 8 11d 8/S ‘LNN X3H (9661-c661) 00€010-89 (0]
z MVS HIWWILS ‘IAVIHS (9661-£661) £v0-€60-c€ | S9 Ll 171d 8/G “4IHSYMIOOT (9661-£661) 00£0L0-99 | 62
L YIS ¥ 1109MVHd *H3T1dl (9661-£661) 662-080-c¢ | +9 6¢ 11d a1S 8/S “YIHSYM LY 14 (9661-£661) 05201029 | 82
L Z/L "LNN X3H (9661-£661) 06201089 | €9 I ¥31a1 NIVHO 09# ‘13M00ddS (9661-£661) Glo-zso-ee | 22
} 2/l ‘LNN WV (9661-€661) 001010-0Z 29 8 11d §9 2 X 8/G ‘MIHOSdVD (9661-£661) ¥86060-8 | 92
} 2/ S X L Yanal (9661-€661) €20-€50-€0 | 19 | d89H08-0Y ‘NIVHO (9661-£661) £00-260-¢€ | G2
14 9L/ ‘1NN VI (9661-£661) GZ0010-02 09 I d86H09-0Y ‘NIVHO (9661-€661) 100-250-€€ | ¥2
14 11d SO L X 91/G ‘MIHOS13S (9661-£661) GZ00L0-¥S | 65 L v/€ | ‘137700 (9661-€661) 180-€50-¢¢ | ¢€Z
z (g1-9'v41) ‘IAVIHS (9661-£661) 260-¢50-c¢ | 8S L HOlld 31aVIYVA ‘IAVIHS (9661-£661) 980-¢50-¢¢ | zZ
14 I X 8/€ ‘“M3Y0S13S (9661-€661) 0LL0L0-¥S | £G I g 91/. | AO-4S ‘ONIHSNg (9661-£661) ve0-€50-¢¢ | 12
L vILLX /LA (9661-£661) 8€1-920-€0 | 99 I (4S0°21-01) ‘AAVIHS (9661-£661) G/0-€50-€€ | 02
. 8/€ ‘LNN VI (9661-£661) 0S00L0-0Z | &S I 113g-A (9661-€661) 620-€50-¢€ | 61
€ v/ L X 8/€ ‘MIHOS13AS (9661-£661) LLLOLO-¥S | ¥S I d33ds 319vIdvVA ‘1139 (9661-£661) 880-¢50-¢¢ | 8l
L . {370l *¥30VdS (9661-£661) 160-v20-€€ | €5 I HO1ld 319VIYVA ‘IAVIHS (9661-c661) G80-€50-¢¢ | )
(1) VS .} “"IHSYMLY 14 (¥661-£661) 060020-29 | 2s I d16H08-0Y ‘NIVHO (9661-£661) 120-2G0-€€ | 9l
(1) Z/L L X 9L/€ ‘NId ¥3110D (v661-c661) 001010-92 LS I g91/SL L 1Y ‘ONIHSNg (9661-£661) 8G60-€50-€€ | Gl
14 8/¢ ‘LNN X3H (9661-€661) 05101089 | 0S I 05408 ‘1IMN00HdS (9661-€661) 190-250-€€ | vl
14 8/€ "4IHSYMMOOT (9661-£661) 06101099 | 6t L 91L/SL L LD ‘ONIHSNE ¥3dvL (9661-£661) ZLi-eso€e | €l
14 11d SO ¥/L L X 8/€ 11094V (9661-£661) 0¥0050-2S | 8v I 0z2D08SA ‘LINO0YUdS (9661-£661) 890-z50-€¢ | ¢l
L {374l ‘LOAId (9661-5661) 228-080-€¢ I 0'291 OF ‘aANVEYIMOd (9661-£661) 160-€50-€€ | L1
(1) 1OAId 137al (v661-c661) 2e5-080-¢€ | L¥ L 9L/S1 | QD 4 ‘ONIHSNG ¥3dVL (9661-£661) LLL-€G0-€€ | 0L
L HOHONY ‘13M0ovyg (9661-5661) 618-080-€€ I ‘a0 .0'vz-0v ‘AAVAHS (9661-€661) £60-£50-€€ 6
(1) Aoy NOISN3L HOHONY (¥661-c661) 120-080-cc | 9ov L 0ZE£ED08 ‘1IN00YdS (9661-£661) 6¥0-250-€€ 8
L 11d §9 2/1 € X 8/G ‘MIYDSdVO (9661-£661) 0G0L60-8Y | Gt L 0Z08D 0209 ‘1IN00YdS (9661-£661) 0G0-250-€€ L
L ¥31al 9-4S ‘ONIHSNg (9661-£661) 960-¢50-¢¢ | ¥ L 3404 /€ L dO-4S ‘ONIHSNd (9661-£661) £€0-€50-€€ 9
L 1739 1v14 .8 ¥31al (9661-£661) 660-¢50-€€ | ¢€¥ I IAVIHS (9661-£661) 1£0-€50-€€ S
L ONIHSNG 1109Mvdd (9661-€661) 00L-¥2o-€c | ev I #G009 ‘LINO0UdS (9661-€661) ¥¥0-250-€€ 14
L NOISNIL ‘aoy (9661-5661) 028-080-€€ I G6l9gH ‘1139 (9661-£661) G01-€50-€€ €
(1) £} '¥31al Logmvea (v661-c661) 166-080-¢¢ | ¥ ¥ d3dVL /€ L - LD 'ONIHSNg (9661-€661) 820-€50-€€ 4
(1) ONIHSN4g (9661-£661) 9z0-050-¢¢ | OF L 091 9l ‘IAVIHS (9661-£661) 660-£50-€€ L
ALD NOILdI¥0s3a HA YO ON TVIM3S | ON Ldvd | Wall ALD NOILdI¥OS3a HAHOON TVI¥AS | ON 1dvd | wadl

11



UPPER HEAD (1993-1996)

4

ITEM PART NO SERIAL NO OR YR DESCRIPTION 4R 6R
1 33-080-663 (1993-1996) COVER, CYLINDER 1 1
2 33-080-808 (1995-1996) SUPPORT, TOP 1 -

33-080-670 (1993-1996) SUPPORT, TOP - 1
33-080-655 (1993-1996) SUPPORT, LT TONGUE 1 1
33-080-656 (1993-1996) SUPPORT, RT TONGUE 1 1
33-080-303 (1993-1996) SHAFT, OUTPUT 1 -
33-080-680 (1993-1996) SHAFT, OUTPUT - 1
6 33-080-201 (1993-1994) ANCHOR, TENSION ROD 1 (1)
33-080-819 (1995-1996) BRACKET, ANCHOR - 1
7 33-051-022 (1993-1996) BEARING, OUTPUT SHAFT 1 1
8 33-080-532 (1993-1994) IDLER, PIVOT - (1)
33-080-822 (1995-1996) PIVOT, IDLER - 1
9 - (1993-1996) REPLACEMENT BREATHER CAP 1 1
10 33-050-101 (1993-1996) NUTSERT, 1/4-20 1 1
11 33-081-183 (1994-1996) RESERVOIR ASSY, 6R “94 1 1
12 33-059-027 (1993-1996) ADAPTOR, 20 MB-20 MJ 1 1
13 33-059-066 (1993-1996) HOSE, 20C4-20FJX-20FJX-26.5 1 -
33-059-060 (1993-1996) HOSE, 20C4-20FJX-20FJX-37.5 - 1
14 33-059-042 (1993-1996) ADAPTOR, 24MB-20MJ 1 1
15 33-059-021 (1993-1996) APAPTOR, 10MB-10MJ-90 1 1
16 33-059-067 (1995-1996) HOSE, 6C1T-10FJX-6MB-28" 1 -
33-059-059 (1994-1996) HOSE, 6C1T-10FJX-6MB-40.5" - 1
17 33-059-025 (1993-1996) ADAPTOR, 10MB-10MJ 1 1

12




ITEM PART NO SERIAL NO OR YR DESCRIPTION 4R 6R
18 33-059-034 (1994-1996) HOSE, 10C1T-10FJX-10FJX-77" 1 1
19 33-059-048 (1993-1996) ADAPTOR, 10MJ-16MB-90” 1 1
20 33-059-063 (1994-1996) HOSE, 10CIT-10FJX-12FJX-66" 1 1
21 33-059-051 (1994-1996) ADAPTOR, 16MJ-12MJ-90” 1 1
22 33-059-068 (1995-1996) HOSE, 10M3K-10FJX45S-10FJK-62” 1 -

33-059-035 (1993-1996) HOSE, 10M3K-10FJX-10FJX-49" - 1
23 33-059-041 (1993-1996) ADAPTOR, 16MB-10MJ 1 1
24 33-059-019 (1993-1996) ADAPTOR, 4MB-4MJ-90 1 1
25 33-059-069 (1993-1996) HOSE, 4M3K-4FJX-4FJX-71" 1 -
33-059-061 (1993-1996) HOSE, 4M3K-4FJX-4FJX-55" - 1
26 33-061082 (1993-1996) FILTER AND BASE 1 1
33-061-065 (1993-1996) REPLACEMENT FILTER ONLY 1 1
27 33-023-662 (1993-1996) SUPPORT, FILTER 1 1
28 33-050-150 (1993-1996) TRIM, RUBBER Z PLATE 1 1
29 33-080-647 (1993-1996) SUPPORT, FRONT BULKHEAD - 1
30 33-080-648 (1993-1996) SUPPORT, REAR BULKHEAD 1 1
31 33-054-041 (1993-1996) GEARBOX, MODIFIED “T” 1 1
32 33-053-077 (1993-1996) BUSHING, SDS 1 1 3/4 TAPER 1 1
33 33-053-103 (1993-1996) SHEAVE, QD1B 11.0 1 1
34 33-026-016 (1993-1996) KEY, 1/4 X 2 1 1
35 33-061-072 (1993-1996) PUMP, 6R HYDRAULIC HEAD 1 1
36 33-081-205 (1995-1996) IDLER ARM, 4RWB PUMP 1 -
33-081-156 (1993-1996) IDLER BRACKET (SEE BREAKDOWN) - 1
37 33-080-814 (1995-1996) MOUNT, T-BOX 1 -
33-080-654 (1993-1996) MOUNT, T-BOX -
38 33-080-827 (1995-1996) MOUNT, PUMP 1 -
33-080-649 (1993-1996) MOUNT, PUMP - 1
39 33-053-101 (1993-1996) TAPER BUSHING, SDS 1” 1 1
40 33-053-102 (1993-1996) SHEAVE, QDB 6.8 1 1
41 33-027-948 (1993-1996) BULKHEAD 1 1
42 33-053-081 (1993-1996) BELT, B75K 1 1
43 33-080-205 (1993-1996) BRACKET, PIPE CLAMP 2 2
44 68-010250 (1993-1996) HEX NUT, 1/2 PLT 36 36
45 66-010250 (1993-1996) LOCKWASHER, 1/2 PLT 38 38
46 66-010200 (1993-1996) FLATWASHER, 1/2 PLT 38 38
47 48-090596 (1993-1996) CAPSCREW, 1/2 X 13/4 G5 PLT 4 4
48 52-050125 (1993-1996) CARR SCREW, 1/2 X 1 1/4 G5 PLT 10 10
49 48-090015 (1993-1996) CAPSCREW, 1/4 X1 G5 PLT 1 1
50 66-010050 (1993-1996) LOCKWASHER, 1/4 PLT 1 1
51 68-010150 (1993-1996) HEX NUT, 3/8 PLT 36 36
52 66-010150 (1993-1996) LOCKWASHER, 3/8 PLT 40 40
53 52-050035 (1993-1996) CARR SCREW, 3/8 X1 G5 PLT 18 18
54 52-050048 (1993-1996) CARR SCREW, 3/8 X 1 3/4 G5 PLT 4 4
55 48-090100 (1993-1996) CAPSCREW, 3/8 X 1 G5 PLT 6 6
56 62-010100 (1993-1996) FLATWASHER, 3/8 PLT 24 24
57 48-090595 (1993-1996) CAPSCREW, 1/2 X1 1/2 G5 PLT 10 10
58 48-090910 (1993-1996) CAPSCREW, 5/8 X 1 1/4 G5 PLT 4 4
59 66-010300 (1993-1996) LOCKWASHER, 5/8 PLT 4 4
60 52-050045 (1993-1996) CARR SCREW, 3/8 X1 1/2 G5 PLT 6 6
61 48-090930 (1993-1996) CAPSCREW, 58 X 1 1/2 G5 PLT 1 1
62 52-050150 (1993-1996) CARR SCREW, 1/2 X 1 3/4 G5 PLT 2 2
63 03-026-138 (1993-1996) KEY, 1/4 X 1 1/4 1 1
64 33-080-704 (1993-1996) CLAMP, SHIELD 2 2
65 70-010051 (1993-1996) JAM NUT, 3/8 3 3
66 54-010171 (1993-1996) SETSCREW, 3/8 X 1 1/4 3 3
67 48-090240 (1993-1996) CAPSCREW, 3/8 X2 3/4 G5 PLT 4 4
68 52-050140 (1993-1996) CARR SCREW, 1/2 X1 1/2 G5 PLT 12 12
69 48-090150 (1993-1996) CAPSCREW, 3/8 X1 1/4 G5 PLT 2 2
70 72-020050 (1993-1996) LOCKNUT, 5/8 PLT 1 1
71 33-080-826 (1995-1996) BRACKET, IDLER 1 -
33-080-658 (1993-1996) BRACKET, IDLER - 1
72 33-081-157 (1993-1994) PIVOT ARM ASSY - (1)
33-081-204 (1995-1996) SPACER, IDLER 1 1
74 03-053-023 (1993-1996) IDLER, 1 X5 1/2 1 1
75 33-050-143 (1993-1996) 1/4” CHAIN SHACKLE 1 1
76 15-050-002 (1993-1996) SPRING, 1 X7 1/4 EXT 1 1
77 52-050374 (1993-1996) CARR SCREW, 5/8 X 3 1/2 G5 1 1
78 68-010300 (1993-1996) HEX NUT, 5/8 2 2
79 48-090950 (1993-1996) CAPSCREW, 5/8 X 2 G5 PLT 1 1
80 62-010250 (1993-1996) FLATWASHER, 5/8 3 3
81 66-010300 (1993-1996) LOCKWASHER, 5/8 2 2
82 62-010010 (1993-1996) FLATWASHER, 1/4 1 1

13




JUPPER HEADER

(1997-
4R WIDE BODY & 6-ROW) & (6X30) (6X40/8X30)

8X30 UPPER HEADER

6-ROW, 6X30, & 6X40
UPPER HEADER

(

4-ROW WIDE BODY
UPPER HEADER

14



ITEM PART NO SERIAL NO OR YR DESCRIPTION 4RWB 6R 6X30 6X40 8X30
1 33-080-663 COVER, CYLINDER 1 1 1 1 1
2 33-080-935 SUPPORT, TOP 1 - - - -

33-080-934 SUPPORT, TOP - 1 1 - -
33-080-962 SUPPORT TOP - - - 1 1
3 33-080-936 SUPPORT, LT TONGUE 1 1 1 1 1
4 33-080-937 SUPPORT, RT TONGUE 1 1 1 1 1
5 33-080-803 SHAFT, OUTPUT 1 - - - -
33-080-680 SHAFT, OUTPUT - 1 1 1 -
33-080-963 SHAFT, OUTPUT - - . i 1
6 33-080-819 ( -1999) BRACKET, ANCHOR 1) ) = = =
33-070-037 (2000- ) BRACKET, ANCHOR 1 1 1 1 1
7 33-051-022 BEARING, OUTPUT SHAFT 1 1 1 1 1
9 33-050-271 NUTSERT, 1/4-20 1 1 1 1 1
10 33-080-941 SUPPORT, FT BULKHEAD - 1 1 1 1
1 33-080-648 SUPPORT, RR BULKHEAD 1 1 1 1 1
12 33-054-041 GEARBOX, MODIFIED “T" 1 1 1 1 1
13 33-080-814 MOUNT, “T’-BOX 1 - - - -
33-080-654 MOUNT, “T"-BOX - 1 1 2 2
14 33-027-948 BULKHEAD 1 1 1 1 1
15 33-080-205 BRACKET, PIPE CLAMP 2 2 2 2 2
16 68-010250 HEX NUT, 1/2 PLT 33 32 32 36 36
17 66-010250 LOCKWASHER, 1/2 PLT 33 32 32 36 36
18 62-010200 FLATWASHER, 1/2 PLT 30 32 28 32 32
19 48-090875 ( -1999) CAPSCREW, 1/2 X 5 G5 P @) @) = = =
48-090596 (2000- ) CAPSCREW, 1/2 X 1 3/4 G5 P 4 4 4 4 4
20 52-050125 CARR. SCREW, 1/2 X 1 1/4 6 8 8 12 12
21 48-090015 CAPSCREW, 1/4 X 1 G5 PLT 1 1 1 1 1
22 66-010050 LOCKWASHER, 1/4 PLT 1 1 1 1 1
23 68-010150 HEX NUT, 3/8 PLT 26 26 26 26 26
24 66-010150 LOCKWASHER, 3/8 PLT 26 28 28 28 28
25 52-050035 CARR. SCREW, 3/8 X 1 G5 16 18 18 18 18
27 48-090100 CAPSCREW, 3/8 X 1 G5 PLT 2 2 2 2 2
28 62-010100 FLATWASHER, 3/8 PLT 16 18 16 16 16
29 48-090595 CAPSCREW, 1/2 X 1 1/2 G5 1 8 8 8
30 48-090910 CAPSCREW, 5/8 X 1 1/4 G5 4 4 4 4 4
31 66-010300 LOCKWASHER, 5/8 PLT 4 4 4 4 4
32 52-050045 CARR. SCREW, 3/8 X 1 1/2 2 2 2 2 2
33 48-090930 CAPSCREW, 5/8 X 1 1/2 G5 1 1 1 1 1
36 48-090240 CAPSCREW, 3/8 X 2 3/4 G5 4 4 4 4 4
37 52-050140 CARR. SCREW, 1/2 X 1 1/2 12 12 10 10 10
38 48-090150 CAPSCREW, 3/8 X 1 1/4 G5 2 2 2 2 2
39 72-020050 LOCKNUT, 5/8 G’C” PLT 1 1 1 1 1
40 62-010010 FLATWASHER, 1/4 PLT 1 1 1 1 1
41 52-050150 CARR. SCREW, 1/2 X 1 3/4 2 2 2 2 2
42 70-010050 JAM NUT, 3/8 PLN 1 1 1 1 1
43 54-010175 SETSCREW, 3/8 X 2 1/2 1 1 1 1 1
44 33-028-304 COVER INSPECTION (14 X 9 1/2) 1 1 1 1 1
45 52-020102 MACHINE SCREW, 1/4 X 3/4 RD HD 2 2 2 2 2

15




(1997-

)V.S. CONTROL ARM

(4-ROW WIDE BODY)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-930 CONTROL ARM, LOWER 1
2 33-080-929 CONTROL ARM, TOP 1
3 33-026-286 TRUNNION, THREADED 1
4 33-026-283 BLOCK, SPACER 1
5 33-026-285 TRUNNION PLAIN 1
6 33-080-931 EAR, TRUNNION 2
7 33-023-839 MOUNT, BASE 1
8 33-026-282 THREADED ROD, 3/4 X 8 1/2 1
9 03-050-026 ROLL PIN, 1/4 X 2 1
10 33-026-289 KEY, 3/8 X5 1/4 1
11 33-053-144 SHEAVE, CONTROL VARIABLE 1
12 33-050-245 HAND WHEEL, 3/4-10 1
13 62-010300 FLATWASHER, 3/4 PLT 1
14 70-010150 JAM NUT, 3/4 PLT 1
15 72-040060 LOCKNUT, 3/4 JAM PLT 1
16 52-050374 CARR SCREW, 5/8 X 3 1/2 G5 PLT 1
17 62-010250 FLAT WASHER, 5/8 PLT 3
18 66-010300 LOCKWASHER, 5/8 PLT 4
19 68-010300 HE XNUT, 5/8 PLT 1
20 48-090170 CAPSCREW, 3/8 X1 1/2 G5 PLT 2
21 62-010100 FLATWASHER, 3/8 PLT 2
22 66-010150 LOCKWASHER, 3/8 PLT 9

16




REFER TO FILE “FOLD OUT PAGE.PUB”

17



REFER TO FILE “FOLD OUT PAGE.PUB”

18



BODY & 6-ROW)

REFER TO FILE “FOLD OUT PAGE.PUB”

19



REFER TO FILE “FOLD OUT PAGE.PUB”

20



PICK-UP AUGER

(4-ROW WIDE BODY & 6-ROW) (6X30) (6X40/8X30)

/1\ m
VRV VEERVEEAVEEV,
000
ITEM PART NO SERIAL NO OR YR DESCRIPTION 4RWB 6R 6X30 g§g8

1 33-080-804 PICK-UP AUGER 1 - - -
33-080-642 PICK-UP AUGER - 1 - -
33-070-024 PICK-UP AUGER - - 1 -
33-080-957 PICK-UP AUGER - - - 1
2 33-026-157 STUB SHAFT, AUGER 1 1 1 1
3 33-026-158 STUB SHAFT, AUGER 1 1 1 1
4 48-090625 CAPSCREW, 1/2 X2 1/2 G5 PLT 2 2 2 2
5 66-010250 LOCKWASHER, 1/2 2 2 2 2
6 68-010250 HEX NUT, 1/2 2 2 2 2

21




LOWER HEADER HYDRAULICS
(4R WIDE BODY & 6-ROW) (6X30), (6X40/8X30)

ITEM PART NO SERIAL NO OR YR DESCRIPTION 4RWB 6R gﬁg
8X30

1 03-026-016 KEY, 1/4 X 2 1 1 1
2 33-052-015 IDLER, 60-15T 4 4 4
3 03-052-011 SPROCKET, 60-15T 1 1 1
4 03-052-039 BUSHING, P1 TAPER W/ 1 1/4 B 1 1 1
5 33-052-070 COUPLER, OVER-RUNNING 1 1 1
6 33-052-069 SPROCKET, 60A30 1 1 1
7 33-052-065 ( -1998) CHAIN, RC-60H 148P 1) (1)

33-052-077 (1999- ) CHAIN, RC-60H 180P 1 1 1
8 33-052-066 CHAIN, RC-60H 76P 1 1

33-052-078 CHAIN, RC-60H 74P - - 1
9 33-024-057 SPACER, 1” 2 2 2
10 16-050-001 U-BOLT 2 2 2
11 52-050374 (1993-1996) CARR. SCREW, 5/8 X 31/2 G5 ) @)

52-040100 (1997- ) CARRIAGE SCREW, 5/8 X 4 G5 2 2 2
12 62-010250 FLATWASHER, 5/8 PLT 14 14 14
13 33-050-209 (1993-1996) BOLT KIT ) 1)
14 66-010300 LOCKWASHER, 5/8 PLT 8 8 8
15 50-080400 (1993-1996) CAPSCREW, 5/16-18 X 3 1/2 ) @)
16 68-010300 HEX NUT, 5/8 PLT 8 8 8
17 33-052-051 SPROCKET, 60Q2822 1

33-052-076 SPROCKET, 60Q2318 - 1 1
18 70-010051 JAM NUT, 3/8 2 2 2
19 62-010200 FLATWASHER, 1/2 1 1 2

22




6X30

ITEM PART NO SERIAL NO OR YR DESCRIPTION 4RWB 6R 6X40
8X30
20 33-061-067 ( -1998) MOTOR, HYDRAULIC HEAD ) = =
33-061-068 (1999- ) MOTOR, 6R HYD HEAD 1 1 1
21 33-059-081 HOSE, 8M3K-10FJX-8FJX-186" 1 - -
33-059-082 HOSE, 8M3K-10FJX-8FJX-266" - 1
22 33-059-021 ADAPTOR, 10MB-10MJ-90° 2 2
23 33-061-074 (1993-1996) VALVE, 3500 PS| RELIEF (1) 1) .
24 33-061-081 (1993-1996) VALVE, DIR. CONTROL 1) 1) =
25 33-061-080 (1993-1996) MANIFOLD, "94 1) 1) =
26 33-061-077 (1993-1996) SWITCH, PRESSURE 1) ) =
27 33-061-079 (1993-1996) GAUGE, PRESSURE ) 1) =
28 33-061-076 (1993-1996) CART. PROPORTIONAL FLOW ) 1) =
29 33-080-554 MOUNT, 4R MOTOR 1 1 1
30 33-053-084 BUSHING, 1 3/8 Q1 TAPER 1 1 1
31 48-090625 CAPSCREW, 1/2 X 2 1/2 G5 PLT 4 4 4
33 33-080-615 THRD ROD, 1/2 2 2 2
34 33-023-567 PLATE, IDLER DRAWBOLT 1 1 1
35 33-080-616 ( -1998) BOLT, 2 1/2” IDLER (1) 1)
33-070-013 (1999- ) BOLT, 2 1/2” IDLER 2 2 2
36 54-010173 SETSCREW, 3/8 X 2 1 1 1
37 54-010178 SETSCREW, 3/8 X 4 1 1 1
38 66-010250 LOCKWASHER, 1/2 4 4 4
39 68-010250 HEX NUT, 1/2 4 4 4
40 33-028-174 (1993-1996) SUPPORT, MANIFOLD ) 1) =
41 66-010100 (1993-1996) LOCKWASHER, 5/16 PLT @) @) =
42 68-010100 (1993-1996) HEX NUT, 5/16 PLT @) @) .
43 48-090150 CAPSCREW, 3/8 X 1 1/4 G5 PLT 6 6 6
44 66-010150 LOCKWASHER, 3/8 PLT 6 6 6
45 68-010150 HEX NUT, 3/8 PLT 6 6 6
46 48-090005 (1993-1996) CAPSCREW, 1/4 X 5/8 PLT @) @) =
47 66-010050 (1993-1996) LOCKWASHER, 1/4 PLT @) @) =
48 33-059-065 (1995-1996) HOSE, 10CIT-10FJX-12FJX-43" 1) = =
33-059-064 (1993-1996) HOSE, 10CIT-10FJX-12FJX-52" . ) =
49 33-052-049 (1994-1996) ADAPTOR, 12MJ-16MB-90° ) 1) =
50 33-052-025 (1993-1996) ADAPTER, 10MB-10MJ ) 1) =
51 33-024-048 (1997- ) SPACER, 3/4” 2 2 2
52 62-010300 (1997- ) FLATWASHER, 3/4 PLT 2 2 2
53 33-023-666 (1997- ) BRACE, HOSE CLAMP - 1 -
54 33-050-160 (1997- ) PLATE, COVER - 1 -
55 33-050-246 (1997- ) CLAMP, HOSE - 1 1
56 48-090050 (1997- ) CAPSCREW, 5/16 X 2 1/2 G5 - 1 1
57 66-010100 (1997- ) LOCKWASHER, 5/16 PLT 1 2 1
58 68-010100 (1997- ) HEX NUT, 5/16 PLT 1 2 1
59 03-026-017 KEY, 1/4 X 2 11/16 - 1 1
60 33-023-848 BRACKET, HOSE CLAMP 1 1 1
61 48-090036 CAPSCREW, 5/16 X 1 G5 PLT 1 1 1

23




(  -1997) HYDRAULIC GROUP
(4-ROW WIDE BODY & 6-ROW)

70
OAANGES
EXCEPT PAGE
NO. WAS 24A

24



(  -1997) HYDRAULIC GROUP
(4-ROW WIDE BODY & 6-ROW)

70
CAANGES
EXCEPT PAGE
NO. WAS 24B

25



(1998- ) HYDRAULIC GROUP
(4-ROW WIDE BODY & 6-ROW, 6X30, 6X40/8X30)

g,

7\5

n

PEBEE— D

ITEM | PARTNO | SERIALNO OR YR DESCRIPTION smwe | 6R | oxdo
8X30

1| 33-061-039 ( -1999) CYLINDER, 3 1/2 X 6 HYD 1) - -
33-061-121 (2000- ) CYLINDER, 3 1/2 X 6 HYD 1 - -
33-061-024 ( -1999) CYLINDER, 3 X 6 HYD - 2) -
33-061-120 (2000- ) CYLINDER, 3 X 6 HYD - 2 2

2 | 33-059-007 HOSE, 6M3K-8FJX-8MP-174" 2 - -
33-059-096 HOSE, 6M3K-8FJX-8MP-162" - 2 2

3 | 33-059-003 HOSE, 6M3K-8FJX-8F JX-42" i 2 |2-6X30

4 | 33-059-002 HOSE, 6M3K-8F JX-8F JX-30" 2 2 |20

5 | 33-059-095 HOSE, 6M3K-8FJX-8MP-120" 2 - -
33-059-094 HOSE, 6M3K-8FJX-8MP-102" - 2 2

6 | 33-059-091 ADAPTER, 8MJ-8MJ-8MJ 2 2 2

7 | 33-059-080 ADAPTER, 8MB-8MJ 2 2 2

8 | 33-023-550 HANGER, HOSE 1 1 1

9 | 33-050-158 HOSE, CLAMP 2 2 2

10 | 33-050-246 CLAMP, HOSE 1 1 1
33-050-256 CLAMP, TUBE 3 3 3

11 | 33-050-160 COVER, PLATE 3 3 3

12 | 33-059-083 ADAPTER, 8MB-8MJ-8MJ RUN TEE - 2 2

26




ITEM | PARTNO | SERIAL NO OR YR DESCRIPTION 4RWB | 6R 2;88
8X30
13 | 20-050-005 U-BOLT, 1/2 X 5 9/16 X 4 1 1 1
14 | 66-010250 LOCKWASHER, 1/2 PLT 2 2 2
15 | 68-010250 HEX NUT, 1/2 PLT 2 2 2
16 | 48-090074 CAPSCREW, 5/16 X 4 1/2 G5 PLT 1 1 1
17 | 48-090070 CAPSCREW, 5/16 X 3 G5 PLT 1 1 1
18 | 66-010100 LOCKWASHER, 5/16 PLT 2 2 2
19 | 68-010100 HEX NUT, 5/16 PLT 2 2 2
20 | 21-027-004 WHEEL TRANSPORT 2 2 2
21 | 21-050-012 SNAPPER PIN, 3/8 X 2 3/4 10 12 12
22 | 33-080-704 SHIELD, CLAMP 2 2 2
23 | 33-024-376 PIPE, TANK 2 2 2
25 | 33-059-090 ADAPTER, 8MJ-8MJ 6 6 6
26 | 33-080-542 LOCKNUT, 6R CYL TANK 4 4 4
27 | 33-061-099 CYLINDER, 3 X 43 2 2 2
29 | 33-080-609 PIN, TOP CYLINDER 2 2 2
30 | 33-080-608 PIN, LOWER CYLINDER 2 2 2
31 | 33-080-969 ( -1998) SHIELD, RT, FRONT (1) 1) -
33-070-010 (1999- ) SHIELD, RT, FRONT 1 1 1
32 | 48-090100 CAPSCREW, 3/8 X 1 2 2 2
33 | 66-010150 LOCKWASHER, 3/8 2 2 2
34 | 62-010100 FLATWASHER, 3/8 2 2 2
35 | 33-024-375 SIDE, PIPE 2 2 2
36 | 33-080-662 ( -2000) BRACE, ARM @) ) )
33-070-125 (2001- ) WELDMENT, BRACE ARM 2 2 2
37 | 48-091650 CAPSCREW, 7/8 X 3 1/2 4 4 4
38 | 66-010400 LOCKWASHER, 7/8 PLT 4 4 4
39 | 68-010400 HEX NUT, 7/8 PLT 4 4 4
40 | 33-059-099 HOSE, 6M3K-8FJX-8FJX-24 2 2 2
41 | 33-059-100 HOSE, 6M3K-8FJX-8FJX-54” 2 2 0‘62)(30
*42 | 33-061-092 ( -1999) CYLINDER, 2 1/2 X 8 (1) -
33-061-122 (2000- ) CYLINDER, 2 1/2 X 8 1 - -
*43 | 33-050-158 HOSE CLAMP 1 - -
*44 | 33-050-160 COVER PLATE 1 - -
*45 | 48-090074 CAPSCREW, 5/16 X 4 1/2 1 - -
46 | 03-059-002 (  -1998) HOSE, 3/8 X 120" HYD @) - -
33-059-095 (1999- ) HOSE, 3/8 X 120 HYD 2 - -
47 | 21-061-028 (  -1998) ADAPTOR ASSEMBLY @) - -
33-059-020 (1999- ) ADAPTER, 8MB-8MJ-90 4 4 4
48 | 62-010370 FLATWASHER, 1 PLT 1 - -
49 | 62-010350 FLATWASHER, 7/8 PLT 4 4 4
50 | 33-070-126 (2001- ) WELDMENT, BRACE END 2

*These Items are not shown and make up Cylinder Kit (33-081-220)

27




TONGUE

(4-ROW WIDE BODY & 6-ROW) &

6 X30) & (6X40/8X30)

(

6-ROW & 6X30

6X40/8X30

28



ITEM | PARTNO SERIAL NO OR YR DESCRIPTION 4RWB 6()5(§O g§§8
1 33-080-809 ( -2000) TONGUE, 4R WIDE BODY ) ; ;
33-070-122 (2001- ) TONGUE, 2001 4RWB 1 - -
33-080-689 TONGUE, 6R - 1 -
33-080-961 TONGUE, 6X40/8X30 - - 1
2 33-080-345 PIVOT ASSY 2 2 2
3 33-080-690 ( -2000) PIN, PIVOT (1) (1) (1)
33-070-046 (2001- ) PIN, PIVOT 1 1 1
4 33-080-691 SUPPORT, PEDESTAL 1 1 1
5 33-080-694 MOUNT, PED SHAFT BRG 1 1 1
6 33-028-001 SHIELD, PED SHAFT 1 1 1
7 33.028-193 SUPPORT, LT 1 - -
33-027-944 SUPPORT, LT - 1 1
8 33-028-194 SUPPORT, RT 1 - -
33-027-945 SUPPORT, RT - 1 -
33-028-416 SUPPORT, RT - - 1
9 33-027-946 SUPPORT, LT SHIELD 1 1 1
10 | 33-027-947 SUPPORT, RT SHIELD 1 1 1
1 | 33-055-150 ( -1999) PEDESTAL SHAFT ) (1) ;
33-055-316 (2000- ) PEDESTAL SHAFT 1 1 1
12 | 33-051-010 BEARING, 1 3/8 FLANGE 1 1 1
13 | 33-050-134 BUSHING, PED. SHAFT 2 2 2
14 | 33-050-135 WASHER, 3/8 ID BELLEVILLE 2 2 2
15 | 02-050-005 GREASE FITTING, 1/4-28 STRT 3 3 3
16 | 52-050140 CARRIAGE SCREW, 1/2 X 11/2 G5 PLT 8 8 8
17 | 66-010250 LOCKWASHER, 1/2 PLT 20 20 22
18 | 62-010200 FLATWASHER, 1/2 PLT 10 10 12
19 | 68-010250 HEX NUT, 1/2 PLT 20 20 22
20 52-050125 CARRIAGE SCREW, 1/2 X 1 1/4 G5 PLT 10 10 12
21 48-090600 CAPSCREW, 1/2 X 2 G5 PLT 2 2 2
22 52-050035 CARRIAGE SCREW, 3/8 X 1 G5 PLT 4 4 4
23 | 66-010150 LOCKWASHER, 3/8 PLT 5 5 5
24 68-010150 HEX NUT, 3/8 PLT 5 5 5
25 | 48-090150 CAPSCREW, 3/8 X 1 1/4 G5 PLT 2 2 2
26 | 62-010100 FLATWASHER, 3/8 PLT 2 2 2
27 | 72-010050 LOCKNUT, 3/8 G’B” PLT 2 2 2
28 | 48-090310 CAPSCREW, 3/8 X 3 3/4 G5 PLT 1 1 1
29 | 48-100080 CAPSCREW, 3/4 X 8 G5 PLT 1 1 1
30 72-010150 LOCKNUT, 3/4 G’B” PLT 2 2 2
31 | 33-061-024 CYLINDER, 3 X 6 HYDRAULIC 2 2 2
32 | 21-027-004 WHEEL, TRANSPORT LOCKOUT 2 2 2
33 | 21-050-012 PIN, 3/8 X 2 3/4 SNAPPER 4 4 4
34 | 33-028-417 SUPPPORT, MIDDLE - - 1
35 | 33-028-422 COVER, FRONT MOUNT - - 1
36 | 62-010300 LOCKWASHER, 3/4 PLT 1 1 1

29




FRONT TONGUE

4-ROW WIDE BODY

= =
(c= T D T ¢ ;i
ITEM PART NO SERIAL NO OR YR DESCRIPTION 4R 6R
1 33-080-815 ( -2000) TONGUE, 4R-WIDE EXTENSION (1) -
33-070-121 (2001- ) TONGUE, 2001 4RWB EXT. 1 -
33-080-693 TONGUE, 6R FRONT - 1
2 | 18-050-014 (1993-1994) JACK, SWIVEL i 1)
33-050-213 (1995-2000) | JACK, 7000# "M | o
48-081-003 (2001- ) JACKSTAND, 4RWB EXT 1 1
3 | 48-091600 ( -1999) | CAPSCREW, 7/8 X 3 G5 PLT ] )
48-200100 (2000- ) CAPSCREW, 7/8 X 3 G8 PLT - 4
4 66-010400 LOCKWASHER, 7/8 PLT - 4
5 | 68-010400 ( -1999) HEX NUT, 7/8 PLT - )
68-010406 (2000- ) HEX NUT, 7/8 G8 PLT - 4
6 33-080-418 PIN, TONGUE PIVOT 1 -
7 62-010370 FLATWASHER, 1" STD PLT 1 -
8 72-040100 LOCKNUT, 17" JAM G"A” 1 -
9 33-080-421 PIN, STOP 1 -
10 03-050-094 PIN, 7/16 X 2 LINK 1 -
1 33-050-140 SAFETY CHAIN, 26 LINKS 1 1
12 33-050-139 DOUBLE CLEVIS LINK, 3/8 2 2

30




12" LIFT KIT OPTION
(33-082-019)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-977 POST WELDMENT A 2
2 33-080-978 POST WELDMENT B 2
3 33-028-441 FRONT/REAR SKIRT 2
4 33-028-442 SIDE SKIRT 2
5 33-081-254 TANK DUCT, TALL 1
6 52-050010 CARRIAGE SCREW, 5/16 X 1 G5 PLT 24
7 62-010050 FLATWASHER, 5/16 24
8 66-010100 LOCKWASHER, 5/16 24
9 68-010100 HEX NUT, 5/16 24
10 48-090920 CAPSCREW, 5/8 X 1 3/4 G5 PLT 12
11 66-010300 LOCKWASHER, 5/8 PLT 12
12 68-010300 HEX NUT, 5/8 PLT 12
13 62-010250 FLATWASHER, 5/8 PLT 12

TALL TANK DUCT (ITEM 5)
(33-081-254)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
14 33-080-979 TANK DUCT, TALL 1
15 33-028-443 LINER, BOTTOM TALL 1
16 33-028-300 LINER, TOP DUCT 1
17 33-080-867 SCREEN DIRT 1
18 52-050005 CARRIAGE SCREW, 5/16 X 3/4 23
19 62-010050 FLATWASHER, 5/16 PLT 23
20 66-010100 LOCKWASHER, 5/16 PLT 23
21 68-010100 HEX NUT, 5/16 PLT 23

31




FRONT FRAME ASSEMBLY

0
2
0
0
0
0
0
2
0
0
0
0
0
0
0
0
0
0
0
0

(1994 COMBINES)

FAN OUTLET
SHIELD

PART NO |SERIAL NO OR YR DESCRIPTION QTY
33-080-643 CROSS MEMBER, FRONT 1
2 | 33-027-954 COVER, FRONT 1
3 | 33-027-908 COVER, FRAME 1
4 | 33-023-569 (1993) BRACE, CROSS 2)
33-025-249 (1993) MOUNT, CROSS BRACE 2)
33-023-711 (1994) STRAP, CROSS BRACE 2)
33-023-747 (1995- ) STRAP, CROSS BRACE 2
5 | 48-090170 CAPSCREW, 3/8 X 1 1/2 G5 PLT 5
6 | 62-010100 FLATWASHER, 3/8 PLT 8
7 | 66-010150 LOCKWASHER, 3/8 PLT 15
8 | 68-010150 HEX NUT, 3/8 PLT 10
9 | 48-090090 CAPSCREW, 3/8 X 3/4 5
10 | 33-027-938 BAFFLE, #1 CYLINDER 1

32




ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
11 | 48-090043 CAPSCREW, 5/16 X 3/4 12
12 | 72-010025 LOCKNUT, 5/16 12
13 | 48-090210 CAPSCREW, 3/8 X 2 1/4 G5 PLT 6
14 | 33-050-031 KLIK PIN W/CHAIN & COTTER PIN 4
15 | 33-080-770 (1994) SHIELD, LT DIRT (1)
16 | 33-080-771 (1994) SHIELD, RT DIRT (1)
17 | 33-050-216 (1994- ) CURTAIN, DIRT SHIELD 7
18 | 52-050010 CARRIAGE SCREW, 5/16 X 1 15
19 | 62-010050 FLATWASHER, 5/16 15
20 | 66-010100 LOCKWASHER, 5/16 15
21 | 68-010100 HEX NUT, 5/16 15
22 | 33-028-134 SHIELD, LT FAN OUTLET 1
23 | 33-028-135 SHIELD, RT FAN OUTLET 1

33




REAR BOTTOM FRAME ASSEMBLY

ITEM| PART NO |SERIAL NO ORYR DESCRIPTION QTY
1 33-080-661 BRACE, FRAME 1
2 48-090150 CAPSCREW, 3/8 X 11/4 G5 PLT 4
3 66-010150 LOCKWASHER, 3/8 4
4 68-010150 HEX NUT, 3/8 4
5 33-080-617 CROSS MEMBER 1
6 48-090592 CAPSCREW, 1/2 X1 1/4 G5 PLT 8
7 62-010200 FLATWASHER, 1/2 6
8 66-010250 LOCKWASHER, 1/2 10
9 68-010250 HEX NUT, 1/2 10
10 33-051-048 BEARING, 1 3/4 1
11 48-090625 CAPSCREW, 1/2 X 2 1/2 G5 PLT
12 64-010025 WASHER, 3/8 BEVEL 4

34




REAR TOP FRAME ASSEMBLY

-
-~

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
1 33-080-665 COVER, REAR 1
2 33-050-031 KLIK PIN W/CHAIN & COTTER PIN 4
3 33-080-646 CROSS MEMBER, REAR 1
4 48-090150 CASPSCREW, 3/8 X 1 1/4 G5 PLT 6
5 62-010150 FLATWASHER, 3/8 PLT 14
6 66-010150 LOCKWASHER, 3/8 PLT 10
7 68-010150 HEX NUT, 3/8 PLT 10
8 48-090592 CAPSCREW, 1/2 X 1 1/4 G5 PLT 4
9 66-010250 LOCKWASHER, 1/2 4
10 68-010250 HEX NUT, 1/2 4
11 33-080-668 BRACE, FRAME REAR
12 48-090240 CAPSCREW, 3/8 X 2 3/4 G5 PLT 4

35



SIDE FRAME AND CONCAVE SHAFTS

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
1 33-026-208 SHAFT, CONCAVE PIVOT LR 4
2 33-024-085 COLLAR THD, CONCAVE PIVOT
3 54-010100 SETSCREW, 3/8 X 3/4 SQ HD 2
4 70-010051 JAM NUT, 3/8 PLT 14
5 48-090555 CAPSCREW, 7/16 X 4 6
6 70-010071 JAM NUT, 3/8 6
7 15-081-025 DOWN PRESSURE SPRING 6
8 33-080-222 LEVER, SPRING LOWER 6
9 54-010178 SETSCREW, 3/8 X 4 6
10 33-026-198 SHAFT, #7 CONCAVE PIVOT 2
11 54-010170 SETSCREW, 3/8 X1 2
12 33-080-420 CONCAVE, ADJ. WELDMENT 2
13 33-050-235 SPRING, 3 X 1 7/32 2
14 11-050-024 SHIELD SPRING 2
15 68-010200 HEX NUT, 7/16 4
16 33-027-342 INSPECTION COVER—ROUND 6

36




ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
17 | 58-020102 SETSCREW, 1/4 X 3/4 SLOTTED RD HD 12
18 | 33-050-101 NUTSERT, 1/4-20 12
19 | 33-028-159 ( -1994) COVER, INSPECTION PORT 2)

33-028-219 (1995- ) COVER, INSPECTION PORT 2
CHART FOR IDENTIFYING CYLINDER BARS
CYLINDER BAR #'S 33-024-227 & 33-024-228
SPRING HOLES
et e ===t ———
F -—
HUB HOLES
e e e ——
CYLINDER BAR #'S 33-024-387 & 33-024-388
SPRING HOLES
e s e ———— ¢ —————
F -
HUB HOLES
e = e e X et ]
PART NO DIM“A" | DIM*B” DIM “C” DIM " D" DIM “E DIM “F”
33-024-227 3 3/4" 6 1/4" 9 40" ] 91 1/2"
33-024-228 23/4” 51/4” HO@LES 40" - 911/2"
33-024-387 3 3/4" 6 1/4” 10" 40" 20 91 1/2"
33-024-388 2 3/4" 5 1/4” CENTERS 40" 20 91 1/2"

37




TOP STRIPPERS
33-081-168 (#6) 33-081-169 (#7)

\ % o o

5

- +-© ——4-f-

8

LOWER STRIPPERS
33-081-166 (LT) 33-081-167 (RT)

o )W o

ITEM PART NO SERIAL NO OR YR DESCRIPTION -166 | -167 | -168 | -169
1 33-024-232 BAR, LT STRIPPER, 44 3/8” 1 - - -
2 33-024-233 BAR, STRIPPER, 45 5/8” - 1 - -
3 33-080-597 BAR, 6R STRIPPER - - 1 1
4 33-027-078 CLIP 9 9 18 18
5 33-050-005 SPRING 9 9 18 18
6 48-090210 CAPSCREW, 3/8 X2 1/4 G5 PLT 9 9 - -
7 48-090240 CAPSCREW, 3/8 X2 3/4 G5 PLT - - 18 18
8 72-010051 LOCKNUT, 3/8 W/INSERT HVY PLT 9 9 18 18
9 48-090450 CAPSCREW, 7/16 X2 G5 PLT 1 1 - -
10 48-090500 CAPSCREW, 7/16 X 2 1/4 - - 1 1
11 72-010075 LOCKNUT, 7/16 PLT 1 1 1 1
12 33-026-028 STRIPPER BUSHING - - 1 1
13 48-010200 CAPSCREW, 1/2X11/2G5 PLT - - 1 1
14 66-010250 LOCKWASHER, 1/2 - - 1 1
15 62-010250 FLATWASHER, 1/2 - - 1 1
16 33-080-586 PIVOT STRIPPER BAR 1 1 - -
17 52-050019 CARRIAGE SCREW, 5/16 X 1 1/4 1 1 - -
18 66-010100 LOCKWASHER, 5/16 1 1 - -
19 68-010100 HEX NUT, 5/16 1 1 - -

STRIPPER HANDLE LT. STRIPPER HANDLE
(33-081-054) (33-081-097)
(6 PER MACHINE) (6 PER MACHINE)

ITEM PART NO SERIAL NO OR YR DESCRIPTION -054 | -097
20 33-080-219 STRIPPER HANDLE 1 -
21 33-080-411 LT STRIPPER HANDLE - 1
22 33-026-191 STRIPPER HANDLE PIN 1 1
23 33-050-064 SPRING, 1/2 X1 1/2 1 1
24 17-050-008 SPIROL PIN, 1/8 X 3/4 1 1

38




#1, #2 AND #3 CYLINDER
CONCAVE GROUP

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-574 CONCAVE, #1 CYLINDER 1
2 33-080-571 CONCAVE, #2 CYLINDER 1
3 33-080-572 CONCAVE, #3 CYLINDER 1
4 52-050140 CARRIAGE SCREW, 1/2 X 1 1/2 G5 PLT 4
5 66-010250 LOCKWASHER, 1/2 4
6 68-010250 HEX NUT, 1/2 4
7 52-050010 CARRIAGE SCREW, 5/16 X 1 G5 PLT 4
8 52-050019 CARRIAGE SCREW, 5/16 X 1 1/4 G5 PLT 24
9 62-010050 FLATWASHER, 5/16 28
10 66-010100 LOCKWASHER, 5/16 28
11 68-010100 HEX NUT, 5/16 28

#4, #5, #6 AND #7 CYLINDER CONCAVE GROUP

ITEM PART NO SERIAL NO OR YR DESCRIPTION Qry
1 33-080-583 CONCAVE, #4 CYLINDER 1
2 33-080-584 CONCAVE, #5 & #6 CYLINDER 2
3 33-080-585 CONCAVE, #7 CYLINDER 1

39




NO.

1 CYLINDER

.Q Q

T

o]

I
@ o

o7

REFER TO PAGE 37 FOR CHART
FOR IDENTIFYING BARS

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
1 | 33-080-327 END 3
2 | 33-024-228 CYLINDER BAR 6R STD “B” 8
3 | 33-024-227 CYLINDER BAR 6R STD “A” 8
4 | 48-090520 CAPSCREW, 7/16 X 2 1/2 G5 PLT 48
5 | 62-010150 FLATWASHER, 7/16 PLT 48
6 | 72-010075 LOCKNUT, 7/16 G5 PLT 48
7 | 33-027-249 CLIP, SPRING 144
8 | 33-050-004 SPRING 144
9 | 72-010051 LOCKNUT, 3/8 PLT W/ NYLON INSERT 144
10 | 62-010100 FLATWASHER, 3/8 PLT 144
11 | 48-090240 CAPSCREW, 3/8 X 2 3/4 G5 PLT 144
12 | 54-010250 ( -1998) SETSCREW, 1/2 X 1 2)
13 | 54-010253 SETSCREW, 1/2 X 1 1/4 6
14 | 70-010100 JAM NUT, 1/2 6
15 | 33-051-065 BEARING INT. JACKSHAFT 2
16 | 02-051-051 FLANGE, G90 MSB 4H 2
17 | 52-050125 CARRIAGE SCREW, 1/2 X 1 1/4 8
18 | 66-010250 LOCKWASHER, 1/2 8
19 | 68-010250 HEX NUT, 1/2 8
20 | 33-026-221 CYLINDER SHAFT #1, 6R 1
21 | 02-026-126 KEY, 112X 27/8 2

40




NO. 2 CYLINDER

REFER TO PAGE 37 FOR CHART
FOR IDENTIFYING BARS

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-590 ( -1998) #2 CYLINDER BAR, 6R LT @)
33-024-387 (1999- ) CYLINDER BAR, LT 6R #2 2
2 33-080-591 ( -1998) #2 CYLINDER BAR, 6R RT @)
33-024-388 (1999- ) CYLINDER BAR, RT 6R #2 2
3 72-010075 ( -1998) LOCKNUT, 7/16 PLT (16)
72-010105 (1999- ) LOCKNUT, 1/2 PLT 16
4 62-010150 ( -1998) FLATWASHER, 7/16 PLT (16)
66-010250 (1999- ) LOCKWASHER, 1/2 PLT 16
5 48-200026 ( -1998) CAPSCREW, 7/16 X 2 3/4 G8 PLT (16)
48-200250 (1999- ) CAPSCREW, 71/2 X 3 1/2 G8 NF PLT 16
6 33-057-014 ( -1998) END, #2 CYLINDER BAR 4)
33-057-018 (1999- ) CYLINDER HUB, #2 4
7 33-027-249 CLIP, SPRING 36
8 33-050-004 SPRING 36
9 72-010051 LOCKNUT, 3/8 W/NYLON INSERT 36
10 62-010100 FLATWASHER, 3/8 PLT 36
11 48-090240 CAPSCREW, 3/8 X 2 3/4 PLT 36
12 54-010250 ( -1998) SETSCREW, 1/2 X 1 8)
13 54-010253 SETSCREW, 1/2 X 1 1/4 8
14 70-010100 JAM NUT, 1/2 8
15 33-051-065 (1995-1998) BEARING, 1 5/16 FLANGE @)
33-051-072 (1999- ) BEARING, 2 3/16 FLANGE 2
16 02-051-051 ( -1998) G90 MSB 4H FLANGE 4)
02-051-036 (1999- ) FLANGE, G100 MSB 4H 4
17 52-050125 CARRIAGE SCREW, 1/2 X 1 1/4 8
18 66-010250 LOCKWASHER, 1/2 8
19 68-010250 HEX NUT, 1/2 8
20 33-026-222 ( -1998) SHAFT, #2 CYLINDER 1)
33-026-303 (1999- ) CYLINDER SHAFT, #2 1
21 33-026-128 KEY, 12 X 2 1/2 @)
02-026-126 KEY, 12 X2 7/8 2
*22 15-050-005 WASHER, 1.125 X .76 X .030 8

*USE AS NEEDED

41




NO. 3 & NO. 4 CYLINDER

REFER TO PAGE 37 FOR CHART d

FOR IDENTIFYING BARS

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION 5T3Y (#Y
1 | 33-024-228 CYLINDER BAR, 6R STD “B’ 5 5
2 | 33-024-227 CYLINDER BAR, 6R STD “A” 5 5
3 | 48-090520 CAPSCREW, 7/16 X 2 1/2 G5 PLT 30 30
4 | 62-010150 FLATWASHER, 7/16 30 30
5 | 72-010075 LOCKNUT, 7.16 30 30
6 | 33-080-165 END, #3 CYLINDER 3 -

33-080-577 END, 6R #4 CYLINDER - 3
7 | 33-027-249 CLIP 90 | 90
8 | 33-050-004 CYLINDER SPRING 90 | 90
9 | 72-010051 LOCKNUT, 3/8 W/NYLON INSERT 90 | 90
10 | 62-010100 FLATWASHER, 3/8 90 | 90
11 | 48-090240 CAPSCREW, 3/8 X 2 3/4 90 | 90
12 | 54-010250 -1998) SETSCREW, 1/2 X 1 2 | @
13 | 54-010253 SETSCREW, 1/2X 1 1/4 6 6
14 | 70-010100 JAM NUT, 1/2 6 6
15 | 33-051-002 BEARING, 1 3/4B 2 2
16 | 02-051-038 G-85 MSB 4H FLANGE 4 4
17 | 52-050125 CARRIAGE SCREW, 1/2 X 1 1/4 8 8
18 | 66-010250 LOCKWASHER, 1/2 8 8
19 | 68-010250 HEX NUT, 1/2 8 8
20 | 33-026-223 SHAFT #3 CYLINDER 1 -

33-026-224 SHAFT #4 CYLINDER - 1
21 | 33-026-087 KEY, 3/8 X 2 1/2 2 2

42




NO. 5, NO. 6, & NO. 7 CYLINDER

ok

AR
le]

ol

REFER TO PAGE 37 FOR CHART
FOR IDENTIFYING BARS

ﬁgﬂ

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION ST‘E’Y Q#fY §T7Y
1 | 33-024-228 CYLINDER BAR, 6R STD “B” | 2 2 2
2 | 33-080-578 END, 6R #5 - #7 CYL. 3 3 3
3 | 33-024-227 CYL BAR, 6R STD “A” 2 2 2
4 | 62-010150 FLATWASHER, 7/16 12 12 12
5 | 72-010075 LOCKNUT, 7/16 12 12 12
6 | 48-090520 CAPSCREW, 7/16 X 2 1/2 12 12 12
7 | 33-027-249 CLIP 36 36 | 36
8 | 33-050-004 CYLINDER SPRING 36 36 -

33-050-023 REAR CYL. SPRING - - 36
9 | 72-010051 LOCKNUT, 3/8 W/NYLON 36 36 | 36
10 | 62-010100 FLATWASHER, 3/8 36 36 | 36
11 | 48-090240 CAPSCREW, 3/8 X 2 3/4 36 36 | 36
12 | 54-010250 ( -1998) SETSCREW, 1/2 X 1 2 | @ | @
13 | 54-010253 SETSCREW, 1/2X 1 1/4 6 6 6
14 | 70-010100 JAM NUT, 1/2 6 6 6
15 | 33-051-002 BEARING, 1 3/4B 2 2 2
16 | 02-051-038 G-85 MSB 4H FLANGE 4 4 4
17 | 52-050125 CARRIAGE SCW, 1/2X11/4 | 8 8 8
18 | 66-010250 LOCKWASHER, 1/2 8 8 8
19 | 68-010250 HEX NUT, 1/2 8 8 8
20 | 33-026-225 SHAFT #5 #6 & #7 CYLINDER| 1 1 1
21 | 33-026-087 KEY, 3/8 X 2 1/2 2 2 2

43




SHAKER PAN

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-587 FRAME, SHAKER PAN 1
2 33-027-855 FLOOR, FRONT PAN 1
3 33-027-856 FLOOR, REAR PAN 1
4 33-050-184 SEAL, PAN 2
5 33-080-588 PAN DIVIDER, LT 2
6 33-050-589 PAN DIVIDER, RT 2
7 33-050-099 SPACER, TINE 45
8 33-023-549 TINE SUPPORT, BOTTOM 1
9 33-050-029 U-NUT, 1/4” 24
10 33-024-092 SPACER, SPRING 4
11 52-030100 CARRIAGE SCREW, 5/16 X 3/4 G5 PLT 3
12 62-010050 FLATWASHER, 5/16 STD PLT 36
13 66-010100 LOCKWASHER, 5/16 REG PLT 90
14 68-010100 HEX NUT, 5/16 PLT 90
15 52-050019 CARRIAGE SCREW, 5/16 X 1 G5 PLT 79
16 62-010150 FLATWASHER, 7/16 STD PLT 45
17 58-020101 MACHINE SCREW, 1/4 X 5/8 SLT RD HD 24
18 33-028-336 COVER, PAN SEAL 2
19 33-027-513 PANEL, CORNER 2
20 48-090035 CAPSCREW, 5/16 X2 G5 PLT 2
21 52-050020 CARRIAGE SCREW, 5/16 X 1 1/2 G5 PLT 2
22 15-026-003 BUSHING, LINKAGE 8
23 33-050-024 TINE, SEPARATOR 44
24 33-081-138 HANGER ARM 3

33-050-103 REPLACEMENT BUSHING 6

44




STEMMER FRAME

ITEM PART NO SERIAL NO OR YR DESCRIPTION s | (1oem Oos)
1 33-080-832 FRAME, 4RWB STEMMER 1 1 -
33-080-598 ( -1996) FRAME STEMMER - - (1)
2 33-023-533 BRACKET, STEMMER CENTER 2 2 @)
3 33-080-666 ( -2000) FLOOR, STEMMER ) @) @)
33-070-052 (2201- ) FLOOR, STEMMER 2 2 -
4 33-023-007 SLAT, STEMMER 72 72 (72)
5 48-090043 CAPSCREW, 5/16 X 3/4 G5 PLT 20 20 (12)
6 52-050010 CARRIAGE SCREW, 5/16 X 1 G5 PLT 144 144 | (144)
7 66-010100 LOCKWASHER, 5/16 188 188 | (152)
8 68-010100 HEX NUT, 5/16 176 176 | (152)
9 62-010050 FLATWASHER, 5/16 PLT 36 36 @)
10 33-050-187 SEAL, STEMMER 2 2 @
11 58-020101 MACHINE SCREW, 1/4 X 5/8 RD. HD. 20 20 (20)
12 62-010010 FLATWASHER, 1/4 STD PLT 20 20 (20)
13 33-050-029 “U"-BOLT, 1/4 20 20 (20)
14 48-090592 CAPSCREW, 1/2 X 1 1/4 2 2 @
15 66-010250 LOCKWASHER, 1/2 PLT 2 2 @
16 68-010250 HEX NUT, 1/2 PLT 2 2 @
17 33-080-829 SUPPORT, DROP BOX CENTER 1 1 -
18 48090090 CAPSCREW, 3/8 X 3/4 G5 PLT 2 2 -
19 66-010150 LOCKWASHER, 3/8 PLT 2 2 -
20 68-010150 HEX NUT, 3/8 PLT 2 2 -
21 33-080-862 ( -1995) DROP BOX ) - -
33-080-906 (1996- ) DROP BOX 2 2 -
22 33-028-283 EXTENSION, DROP BOX 4 -
23 33-028-282 FLAT, DROP BOX 4 4 -
24 52-050005 CARRIAGE SCREW, 5116 X 3/4 G5 PLT | 24 24 -
25 33-081-138 HANGER ARM 2 2 @)
33-050-103 REPLACEMENT BUSHING 4 4 @)
26 68-010300 HEX NUT, 5/8 2 2 @)
27 33-028-435 (1999- ) TENT, DROP BOX 2 2 -
28 33-028-533 CURTAIN, BAFFLE 2 2 -

45




SCREEN AND TAILBOARD

1.62 SCREEN WITH TAILBOARD 2.25 SCREEN WITH TAILBOARD
(33-081-161) (33-081-162)

ITEM PART NO SERIAL NO OR YR DESCRIPTION 162 | 225
1 33-050-156 ( -2000) SCREEN, 1.62 @) -
33-050-296 (2001- ) CHAFFER, 1.62 DOUBLE 2 -
33-050-157 ( -2000) SCREEN, 2.25 - )
33-050-297 (2001- ) CHAFFER, 2.25 DOUBLE - 2
2 33-080-695 TAILBOARD 2 2
3 33-080-174 LINK 2 2
4 33-080-173 SUPPORT 2 2
5 48-090043 CAPSCREW, 5/16 X 3/4 G5 PLT 10 10
6 66-010100 LOCKWASHER, 5/16 PLT 10 10
7 78-020049 LOCKNUT, 5/16 FLANGE WHIZ 2 2
8 72-010025 LOCKNUT, 5.16 2 2
9 48-090100 CAPSCREW, 3/8 X 1 G5 PLT 4 4
10 62-010100 FLATWASHER, 3/8 PLT 6 6
11 66-010150 LOCKWASHER, 3/8 PLT 4 4
12 68-010150 HEX NUT, 3/8 PLT 4 4
13 33-080-919 LOCK, SCREEN 2 2
14 72-010050 LOCKNUT, 3/8 2 2

46




REFER TO FILE “FOLD OUT PAGE.PUB”

47



REFER TO FILE “FOLD OUT PAGE.PUB”

48



REFER TO FILE “FOLD OUT PAGE.PUB”

49



REFER TO FILE “FOLD OUT PAGE.PUB”

50



ITEM PART NO SERIAL NO OR YR DESCRIPTION 4RWB | 6R
21 33-058-008 LUG NUT, 5/8 24 24
*22 33-050-018 ( -2000) SPINDLE, WHEEL (@) 4)
A 33-058-015 (2001- ) SPINDLE, 3’ DIA 4 4
*23 33-051-017 INNER CUP 4 4
*24 33-051-018 INNER CONE 4 4
*25 33-056-007 SEAL 4 4
*26 02-051-007 OUTER CUP 4 4
27 02-051-008 OUTER CONE 4 4
*28 33-058-007 SPINDLE WASHER 4 4
*29 68-030110 SLOTTED NUT, 17 4 4
*30 76-010150 SPINDLE, COTTON PIN, 1/16 X 2 4 4
*31 33-058-004 STUD 32 32
*32 33-058-005 DUST CAP 2 2
*33 33-058-006 ( -2000) HUB (4) 4)

A 33-058-018 (2001- ) HUB, 8 BOLT 4 4
34 62-010250 FLATWASHER, 5/8 PLT 4 4
35 33-026-213 WASHER END 2 2
36 33-023-829 HOLDER, SEAL 8 8
37 48-089000 CAPSCREW, 1/4 X 7 G5 PLT 4 4
38 66-010050 LOCKWASHER, 1/4 PLT 4 4
39 68-010050 HEX NUT, 1/4 PLT 4 4
40 33-028-368 ( -2000) STRAP, HUB CAP (4) 4)
41 70-010141 ( -2000) JAM NUT, 5/8 NF PLT (8) (8)
42 33-050-249 ( -2000) WHEEL NUT, THIN (8) (8)
43 52-050010 CARRIAGE SCREW, 5/16 X 1 12 12
44 62-010050 FLATWASHER, 5/16 12 12
45 66-010100 LOCKWASHER, 5/16 12 12
46 68-010100 HEX NUT, 5/16 12 12

* Makes up Hub & Spindle (33-058-001) ( -2000)
A Makes up Hub & Spindle (33-058-014) (2001- )
(FOR REPAIR PARTS ONLY)

CENTER BEARING SUPPORT

ITEM| PART NO | SERIAL NO OR YR DESCRIPTION

1 | 33-080-671 (1993) SUPPORT, CENTER BEARING
33-080-750 (1994-1995) SUPPORT, CENTER BEARING
33-080-900 ) SUPPORT, CENTER BEARING

2 ] 04-050-119 ) U-BOLT, 5/8

3 | 62-010250 FLATWASHER, 5/8 PLT

4 | 66-010300 LOCKWASHER, 5/8 PLT

5 |68-010300 HEX NUT, 5/8 PLT

6 |33-051-004 BEARING, 1 7/16 PILLOW

7 | 48-090600 CAPSCREW, 1/2 X2 G5 PLT

8 |33-027-968 CHANNEL, BEARING MOUNT

9 |66-010250 LOCKWASHER, 1/2 PLT

10 | 68-010250 HEX NUT, 1/2 PLT

11 | 48-090592 CAPSCREW, 1/2 X 11/4 G5 PLT

12 ]33-051-066 BEARING, 1 7/16 PILLOW BLOCK

13 | 62-010200 FLATWASHER, 1/2 PLT

51




6-ROW CONVEYOR GROUP

(1993-1996)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-640 (1993-1996) AUGER, 6-ROW 1
2 33-080-636 (1993-1996) AUGER, TROUGH, LT 1
3 33-080-637 (1993-1996) AUGER, TROUGH, RT 1
4 33-080-632 (1993-1996) ANGLE, TROUGH FRONT 1
5 33-080-633 (1993-1996) ANGLE, TROUGH REAR 1
6 33-080-716 (1993-1996) HOPPER, 6R 1
7 33-080-638 (1993-1996) HANGER, RT HOPPER 1
8 33-080-701 (1993-1996) BAFFLE, HOPPER 1
9 33-080-722 (1993-1996) HANDLE 1
10 33-080-232 (1993-1996) DOOR, HOPPER 1
11 33-080-712 (1993-1996) LID, HOPPER 1
12 33-028-005 (1993-1996) PLATE, ADJUSTMENT 1
13 18-050-068 (1993-1996) HAIR PIN COTTER, .120 X 2 3/8 1

52




ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
14 33-050-077 (1993-1996) FASTENER, 1/4” PUSH-ON 4
15 33-027-932 (1993-1996) BAFFLE, REAR AUGER 1
16 33-027-924 (1993-1996) BAFFLE,FRONT AUGER 1
17 33-026-004 (1993-1996) SHAFT, AUGER STUB 1
18 33-026-214 (1993-1996) STUB SHAFT, 6R AUGER 1
19 33-026-165 (1993-1996) PIN, HOPPER BAFFLE HINGE 1
20 33-027-920 (1993-1996) HOPPER HANGER, LT 1
21 33-027-922 (1993-1996) CONNECTOR, HOPPER 2
22 33-028-064 (1993-1996) TROUGH SEAL, FRONT 1
23 33-028-065 (1993-1996) TROUGH SEAL, REAR 1
24 03-051-021 (1993-1996) BEARING, 1" EXTENDED W/COLLAR 2
25 04-051-002 (1993-1996) FLANGE, 52 MST 4
26 33-050-186 (1993-1996) LATCH, TROUGH 4
27 31-050-102 (1993-1996) LATCH, HOPPER 1
28 48-090240 (1993-1996) CAPSCREW, 3/8 X 2 3/4 G5 PLT 4
29 72-010050 (1993-1996) LOCKNUT, 3/8 G'B” PLT 4
30 58-020102 (1993-1996) MACHINE SCREW, 1/4 X 3/4 22
31 62-010010 (1993-1996) FLATWASHER, 1/4 STD PLT 24
32 66-010050 (1993-1996) LOCKWASHER, 1/4 STD PLT 27
33 68-010050 (1993-1996) HEX NUT, 1/4 PLT 27
34 48-090100 (1993-1996) CAPSCREW, 3/8 X1 G5 PLT 10
35 62-010100 (1993-1996) FLATWASHER, 3/8 PLT 12
36 66-010150 (1993-1996) LOCKWASHER, 3/8 PLT 12
37 68-010150 (1993-1996) HEX NUT, 3/8 PLT 12
38 58-020050 (1993-1996) MACHINE SCREW, #10 X 1/2 RD HD 2
39 66-010025 (1993-1996) LOCKWASHER, #10 PLT 14
40 68-010025 (1993-1996) HEX NUT, #10 PLT 14
41 58-020400 (1993-1996) MACHINE SCREW, 1/4 X 1/2 SLOTTED 3
42 58-010010 (1993-1996) MACHINE SCREW, #10-24 X 3/4 12
43 48-090005 (1993-1996) CAPSCREW, 1/4 X 5/8 G5 PLT 2
44 72-010020 (1993-1996) LOCKNUT, 1/4 G’A” PLT 2
45 48-040060 (1993-1996) CAPSCREW, 5/16 X 3/4 G5 PLT 4
46 62-010050 (1993-1996) FLATWASHER, 5/16 PLT 37
47 66-010100 (1993-1996) LOCKWASHER, 5/16 PLT 29
48 68-010100 (1993-1996) HEX NUT, 5/16 PLT 29
49 48-090036 (1993-1996) CAPSCREW, 5/16 X 1 G5 PLT 12
50 52-030100 (1993-1996) CARR SCREW 5/16 X 3/4 G2 12
51 48-090037 (1993-1996) CAPSCREW, 5/16 X 1 1/4 G5 PLT 4
52 72-010025 (1993-1996) LOCKNUT, 5/16 G"B” PLT 6
53 33-080-626 (1993-1996) CONNECTOR 1
54 33-080-721 (1993-1996) DELIVERY DUCT, 6R 1
55 15-050-011 (1993-1996) SWIVEL SCREW, 5/16 X 2 1/2 2
56 33-024-291 (1993-1996) DIVIDER PIPE 1
57 52-050035 (1993-1996) CARR SCREW, 3/8 X1 G5 PLT 2
58 52-050010 (1993-1996) CARR SCREW, 5/16 X 1 G5 PLT 1

53




AIR LIFT FAN DUCTS
(1995-  )( 4R WIDE BODY) & (1997- ) (6R)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-835 (1995) DUCT, A.L. FAN ELBOW (1)
33-080-904 (1996-1999) DUCT, A.L. FAN ELBOW (1)
33-070-029 (2000- ) DUCT, A.L. FAN ELBOW 1
2 33-080-834 DUCT, AIR LIFT 1
3 33-028-224 PLATE, DOOR 2
4 33-028-236 BAFFLE, DROP 1
5 33-080-849 (1995) DUCT, PEANUT ELBOW (1)
33-080-905 (1996- ) DUCT, PEANUT ELBOW 1
6 33-028-271 (1995) LINER, PENUT ELBOW (1)
33-028-342 (1996- ) LINER PEANUT ELBOW 1
7 33-028-269 DOOR, PEANUT ELBOW ACCESS 1
8 33-028-270 LINER, ACCESS DOOR 1
9 33-028-244 (1995) LINER, A.L. FAN ELBOW DUCT (1)
33-028-338 (1996- ) LINER, A.L. FAN ELBOW DUCT 1
10 33-050-226 CATCH 4
11 52-050005 CARRIAGE SCREW, 5/16 X 3/4 30
12 62-010050 FLATWASHER, 5/16 PLT 44
13 66-010100 LOCKWASHER, 5/16 PLT 44
14 68-010100 HEX NUT, 5/16 PLT 44

54




ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
15 52-050010 CARRIAGE SCREW, 5/16 X 1 14
16 66-010050 LOCKWASHER, 1/4 2
17 68-010050 HEX NUT, 1/4 2
18 58-020050 MACHINE SCREW, #10 X 1/2 8
19 66-010025 LOCKWASHER, #10 8
20 68-010020 HEX NUT, #10 8
21 33-080-875 MAIN DUCT, 4RWB 1
22 33-023-716 BRACKET, MOUNTING DUCT 1
23 52-050040 CARRIAGE SCREW, 3/8 X 1 1/4 G5 PLT 4
24 62-010100 FLATWASHER, 3/8 4
25 66-010150 LOCKWASHER, 3/8 4
26 68-010150 HEX NUT, 3/8 4
27 33-028-594 SHEET, LIP PROTECTOR 1

AIR LIFT FAN DAMPER
v
ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY

1 33-080-838 HANDLE, DAMPER 1
2 18-050-068 ( -1996) HAIR PIN 1)

05-050-009 (1997- ) HAIR COTTER PIN 1
3 33-050-218 YOKE, ADJUSTABLE 1
4 33-050-219 PIN, YOKE 1
5 33-080-847 ARM, DAMPER 1
6 17-050-007 ROLL PIN, 1/8 X 1 1/2 1
7 33-024-338 ( -1999) BUSHING, 9/16 X 25/64 X 1/2 1)

33-026-311 (2000- ) BUSHING, 9/16 X 25/64 X 1/2 1
8 33-080-848 DAMPER, AIR 1

62-010010 FLATWASHER, 1/4 PLT 2
10 66-010050 LOCKWASHER, 1/4 PLT 2
11 48-090015 CAPSCREW, 1/4 X 1 G5 PLT 2
12 70-010030 JAM NUT, 5/16 NF PLT 1

55




6-ROW AIR LIFT FAN
(1993-1996)

56




14 17d 8/€ ‘LNN VP (9661-£661) 1500L0-0L | 2
4 ¥31al v/€ “WIOVdS (9661-€661) 8v0-veoee | v 14 11d L X 8/€ ‘M3IYOS13s (9661-£661) 0/L010%S | 02
L 11d Z/L "4IHSYMLY T (9661-€661) 002010-29 | oF 14 11d 9 /€ L X 8/€ ‘MIHOSdVD (9661-£661) 68106087 | 6
4 17d v/€ "4IHSYMLY T (9661-€661) 00£0L0-29 | 6¢ zl 17d 8/€ ‘LNNMOO1 (9661-£661) 05001022 | 8l
L 11d §9 ¥/ L X 8/€ ‘MIHOSdYOD (9661-€661) 051060-87 | 8¢ 4’ 11d 9 | X 8/€ ‘MIHISdVOI (9661-£661) 001060-8% | ZI
4 17d 9 Z/L L X 8/€ ‘MIHOSVO (9661-€661) 0106087 | L€ 9 Nv4 1417 ¥V ‘3av1d (9661-€661) 016-220-¢¢ | 9l
4 MOTTId .} 'ONI¥v3d (9661-€661) €00-160-€€ | 9¢ I NV4 ‘dnH (9661-£661) 981-080-€€ | S
L G'9-0l 'IAVIHS (9661-€661) 890-€50-€€ | &€ L NV4 ‘JONV1 (9661-£661) 6e0-920-¢s | ¥l
4 MOY 19a-€°LOA “d31al (9661-€661) 6L1-€g0-€¢ | € I NV4 L41IT HIV ‘31vd (9661-£661) 9€€-080-¢€ | €l
4 11d 8/G ‘LNN X3H (9661-€661) 00€0L0-89 | €€ 4 10NAa Y3IMO1 'dAV1O (9661-£661) G09-€20-€€ | ¢l
4 17d 8/ “4IHSYMMIOOT (9661-€661) 00£010-99 | z¢ I 1oNa ¥3ddn ‘dAv1o (9661-€661) ¥09-€20-€€ | LI
4 17d 8/G “4IAHSYMLY T (9661-€661) 05201029 | L€ vl 171d 8/€ ‘LNN X3H (9661-£661) 0510L0-89 | 0L
L 17d S9 € X 8/G ‘MIHOS "D (9661-€661) 0060€0-2S | o0¢ 6l 17d 8/€ “4IHSYMMIOOT (9661-€661) 051010-99 6
} ¥31al ‘L1109 (9661-€661) 919-080-¢¢ | 62 6l 8/€ "YIHSYM LV 14 (9661-£661) 00101L0-29 8
l 2/l ‘a0Y aaavayHL (9661-€661) G19-080-€€ | 82 I NV Ld4I7 HIV 89 ‘117049-n (9661-£661) 161-0S0-€€ L
8 17d 91/G ‘1NN X3H (9661-€661) 001010-89 | 2z I 9 ‘14VHS Nv4 (9661-€661) 9ez-9z0€c | 9
8 17d 91/G "YIHSYMIOOT (9661-€661) 0010L0-99 | 92 4 NV4 L4177 dIV ‘3aIS (9661-£661) 616-220€€ | &
8 I X 91/G ‘MIHOSdVO (9661-€661) 9€0060-87 | G2 4 dINV1D NV4 L4I7 HIV ‘aoy (9661-€661) orz-9z0-€e | ¥
} NV LdIT IV ‘30vy4g (9661-€661) 209-¢20-¢€ | vz I 3AISLNO “1INNVYHO (9661-£661) G£9-080-€¢ | ¢
} NV 117 HIV INOYS ‘dINV10 (9661-€661) G/9-€20-€€ | €C I 3AISNI “1INNVHO (9661-£661) ¥£9-080-€€ 4
4 L X ¥/1 ‘A3 44NHA00M (9661-€661) 250-060-€¢ | 22 I NV4 ¥9 “YIA0D (9661-€661) 869-080-€€ | 1

AlD NOILdIMOS3a HA YO ON TVI¥3S | ON 1dvd | WALl ALD NOILdIMOS3a YA YO ON TVI¥3S | ON 1dvd | WALl

(9661-£661)
NV LdI7 dIV MOY-9

57



4 NV4 TV “H3NI €52-820-€€ €

L LNO¥4 NV4 "1V ‘ONISNOH ( -0002) 0£0-0,0-€€

(1) LINOY4 NV4 "1V "ONISNOH (6661~ ) 918-080-€€ 4

b Hv3d NV4 TV ‘ONISNOH ¥¥8-080-€€ b
ALD NOILdI¥OS3a YA "0 ON VIN3S ON 1¥vd WaLI

! IVIOAdS 2/l “HAHSYMLY T €00-050-L} e
! ONILLI4 ISYIYO “YA1dvav 180-650-€€ ze
L 3SOH ‘d3ldvavy €00-650-€€ Le
} 141S 1dN .8/l ‘“ONILLIA €10-050-€0 og
! 97.¥Z X Al ¥/1 “‘ISOH 0.0-650-€€ 62
0z 17d A1S 91/S “YAHSYMLY T 050010-29 8z
0z GO ¥/€ X 91/G ‘MILOS IDVIHYVO G00050-2S 1z
4 X P/ AN 910-920-€0 9z
! v/l Ld ‘ONIHSNg "3dVL 6£0-250-€0 sz
L v/l | 4O-4S ‘ONIHSNE Y3dVL 090-£50-€€ vz
ol 17d 8/€ "YIHSYMLY 1 001010-29 €z
8l 17d 8/€ ‘LN X3H 051010-89 e
8l 17d 8/€ "4IHSYMMIOOT 051010-99 (¥4
8l GO ¥/l | X 8/€ ‘MIHOS IDVIHYYO 0+0050-2S 0z
(%) 17d #/L "LON X3H (6661- ) 050010-89 6l
(%) 17d ¥/ "4IHSYMMIOOT (6661~ ) 050010-99 8l
9 17d SO ¥/€ X 91/G ‘MIHOSdVO ( -0002) £40060-8%
(%) 117d GO | X ¥/L ‘M3IHOSdVD (6661~ ) G10060-8¥ Ll
4} 11d 8.9 8/€ ‘LNNMO01 05001022 9l
4} 11d SO ¥/1 | X 8/€ ‘MIHOSdVD 051060-8¥ Sl
&b 17d 91/G “LNN X3H 001010-89 vl
6t 17d 91/G “Y4IHSYMMIDOTT 001010-99 €l
€z GO | X 9L/G ‘MIHYOS FOVINHVOD 010050-2S zl
} 6,2l QD ‘IAVIHS ¥01-€50-€€ Ll
z LINN "G ¥/ | ‘ONIdV3g ¥90-150-€€ oL
) NV TV ‘L4VHS 892-920-€€ 6
ud € (dIvd @30NV19) Nv4 TV ‘3avig 182-180-€€ 8
L 9dd Nv4 "1V ‘INNOW 1€£8-080-€€ L
} NVd ‘MsIa G18-080-€€ 9
L NV4 TV ‘JAVYL 6£8-080-€€ S
! H3IMOTNVYH TV “™3INIT 252-820-€¢ 4
ALD NOILdI¥OS3a dA "0 ON VIY3S ON 1yvd 3L

(49) (

NV4 1411 dIV

-/661) 2 (AQOg 3aIM dt )

-G661)

58



612-180-€€ dN INVIN S1HVd ISTHL « 9 9 17d 2/1 ‘1NN X3H 052010-89 Il
B B /1 “YIHSYMLY 14 01L00L0-29 e 9 9 17d ¢/} "4aHSYMLY T4 002010-29 9l
4 4 Y/E X ¥/l ‘MIYOS FOVINEVO 0006+0-25 e 9 9 L7d 2/ "HIHSYMH®OOTT 052010-99 Sl
z z 30IS 43.LNO NY4 133HS 295-920-65 ze 9 9 11d §9 2 X 2/ ‘MIHOSdVO 009060-8% vl
zL Zl Z/L L X 91/S ‘MIHDS FOVINHYD 02005025 Le 8y 8y 17d 94/S LON X3H 00101089 | ¢l
5 5 T9ovdS 5SH Nv4 uve 966-620-66 08 8 8y 17d 91/S "4FHSYMMO0T 001010-99 4!
- - o7 10N X3 59001069 -~ zL zL 17d SO P/€ X 91/ ‘MIHOS IDVIHHVD G00050-2S L
- o€ o 17d SO L X 91/S ‘MIHOS IDVINYVO 010050-2S oL
ze zz P/l “4IHSYMMOO1 050010-99 82
- 9 9 INOL1089 NV4 HO1VHVYd3S ‘ONISNOH 129-080-€€ B
8l 8l QH ad /L X v/l ‘M3YOS INIHOVIN 00¥020-85 12 -
9 9 dOL NV4 HO1VHvy3S ‘ONISNOH 029-080-€€ 8
zL 4 OL# ‘1NN X3H G20010-89 92 -
4 zL 8.9 91/G ‘' LNNMDOT 620010-Z. L
¢ ¢ Ob# ¥IHSVAMOOT 520010799 kd 09 09 17d 91/G “4IHSYMLY TS 050010-29 9
4} ZL | aH a¥ 2L X ¥Z-0L# ‘MIHOS INIHOVIN 050020-8S Y2« % = SO P/l L X 9175 Mad0S FOVIaavo 51009029 p
9 9 H3ddOH HOLV CO0L0SO-IE | €2 3 3 30018 ¥/E | ‘ONIvAE 8y0-1S0€E |
9 9 ¥3ddOH ‘dood 966-080-€€ | 22« L ZL GO T1-050-65 c
S S 3144v8 31v1d £6€-820-€€ e 9 9 NV4 ITOHM “HOL0Y 8%1-050-€€ 4
L L 14 ‘3744va "IV 25€-820-€€ (4 L - NV HOLVHVd3S ‘L4VHS ( -.661) 182-920-€€
L L 173144va Hiv 1G€-820-€€ 6l (1) - NV HOLVHVd3S ‘L4VHS (9661~ ) 122-920-€€
L L ONISNOH NV4 ‘d3S ‘1¥0ddNS ¥58-080-€€ 8l - I NV4 HOL1VHVd3S ‘LAVHS 292-920-€€ I
9 oy NOILdI¥OS3a YA ¥O ON TvI¥3s ON 1¥vd | waw 9 1Si4 NOILdI¥OS3a YA €O ON TVI¥3S ON Ld¥vd | WaLl

(49 ® AQO9 3AIM Yt)
NV4d HOL1Vdvd3s

59



4-ROW WIDE BODY & 6-ROW TANK

60



(1) - 17d GO L X 91/S ‘MIYOSdVO (9661-€661) 9€0060-8¥ ford
9l 9l 17d $9 | X 8/€ ‘MILOSdVO (- -1002) 001060-8% zs N z 17d SO Z/L L X 8/ ‘MINOSdYD 0/1060-8% 7z
L - MNVL ¥9 “TaANVd ( -1002) 810-0L0-€€ zl zl 17d 8/S ‘LAN X3H 00£010-89 1z
- b YNVL 7 ANV ¢ -1002) Lv0-0L0-e€ Vs zL zL 17d 8/ "HIHSYMMOOT 00£010-99 0z
14 - 11d .8.9 94/ "LNANMOOT ( -6661) 62001022 0S zl ) 17d 8/S “YIHSYMLY T4 052010-29 61
14 - 11d SO | X 9L/G ‘MIHOSdVO ( -6661) 9€0060-8¥ 6V Zl Zl 17d SO Z/1 ¥ X 8/S ‘MIHISdYD G0160-8¥ 8l
4 - SYNIT 9% ‘NIVHO ( -666L) 69c-050-€€ | 8Y z z NOTAN/M 8.9 3N ¥/L L ‘'LANMOOT 00012022 Ll
b - 19na "¥3ovds ( -6661) €€y-820-€€ z z 17d ¥/ L L “HAHSYMLY 1S 00501.0-29 9l
() = 10Nd YNVL 9 ‘¥30VdS (8661~ ) 026-080-€€ yid z z 17d SO AN 9 X /L | ‘MIHOSAYD 000201-8% Gl
b - LOAId dIT'NId vGe-920-¢¢ o z z YIANITAD ¥3IMOT ‘NId 809-080-€€ vl
b - MNVL LOAId ‘dlT 65.-080-€€ sy z z ¥3ANITAD dOL ‘Nid 609-080-€€ €l
4 - dinand €01-820-€¢ 144 L L INOLLOE 1ONA MNVL “d3aNIT 10€-820-€€
b - dITYNVL ¥V3d ‘NOISNILX3 ¢01-820-€¢ 124 (1) = dv3Y 1ONA MNVL “"3ANIT (9661-€661) ¥10-820-€€ 4}
l - dITMNVL INO¥4 ‘NOISN3LX3 10L-820-€€ 474 1 1 dOL 19NA MNVL ‘93N 00€-820-€€
(@ - 10N ¥v3Y ‘dvdLs (9661-£661) €9€-£20-€€ 2% (1) = AINO¥H 1ONA YNVL “H3ANIT (9661-€661) 6/0-820-€€ L
() > 9 ‘LONA ¥v3y (9661-661) 102-080-€€ ov L L MNVL ‘19nd £98-080-€€
14 14 17d 99 v/€ L X 8/€ ‘MIHOSdYO G81060-8Y 6¢ (1) S LNO¥H MNVL ‘1oNna (9661-€661) G1/-080-€€ ok
3 3 440-aNV.LS LONa ‘dAv10 049-€20-€€ 8¢ 1 1 141a ‘NI3IH0S 198-080-€€
€ € 11d 8.9 X3H 2/1 "LNNMOOT 0oLoL0-¢L Lg (2) = 141d ‘N3340S (9661-€661) GG1-080-€€ 6
(114 (114 17d §9 /€ X 91/S ‘MIYDS FDVIHEVYO G000S0-¢S 9¢€ 1 1 MNVL ‘3gN1 SSOHO 109-080-€€ 8
(1) s 1¥ ‘I9NV14 1oNa (9661-€661) 9+9-/20-€€ Ge L - MNVL AYYNOILYLS ‘dI1 85/-080-€€
(1) = 17 ‘39NV14 1oNna (9661-€661) G¥9-120-€€ e - L MNVL AYYNOILVLS ‘dIT GG8-080-€€ L
(2) = AINIWLSNray ‘¥oLo3143a (9661-€661) 689-/20-€€ €e L - diT 1Y ‘140ddNns £89-080-€€
61 ge 17d 8/ “LNN X3H 051010-89 e - L dIT INO¥H ‘180ddNs 9/2-820-€€ 9
0z 0z 11d 91/G "LNN X3H 001010-89 Le L - dI1117°140ddNns 289-080-€€
19 LS 17d 8/€ “"YIHSYMMOO1 051010-99 0g - L di7 ¥v3ad ‘140ddNs 112-820-€€ S
0z 0z 17d 91/G “YIFHSYMMIOO 001010-99 6¢ L L LNNOW YNVL ¥V3H ‘WY ¥19-080-€€ 4
6¥ 37 17d 8/€ “YIHSYMLY 1 001010-29 8¢ L L LNNOW MNVL INOY4 ‘WY €19-080-€€ €
ve (114 17d 91/G “YAHSYMLY 14 050010-29 1z L L MNVL ¥9 ‘all #%9-080-€€ 4
vl oL 17d $9 | X 8/€ ‘MIHOS FDVIHEVO G£0050-2S 9z L - H9 MNVL ( -L661) 126-080-€€
€ € L1d SO Z/L L X Z/L ‘MIHOSdVD G65060-81 T4 (1) - {9 MNVL (9661-€661) ¥99-080-€€
62 6l 17d $9 | X 8/€ ‘“MIHOSdVO 001060-8% vZ - L aMyy ‘YNVL ¥/8-080-€€ b
9 oy NOILdI¥OS3a YA HO ON TvI¥3s ON 1¥vd | W3l 9 oy NOILdI¥0S3a HA HO ON V43S ON 1¥vd | W3l

61



GEAR BOX
(4-ROW WIDE BODY & 6R) (33-054-041)

()
- v -
J
O SR T—m
13 @
4 T 7 10
S 14
T T
¢ S ’
8 dl L]
15
| |
ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-054-045 HOUSING 1
2 33-054-044 SHAFT 1
3 33-054-032 SHAFT 1
4 33-054-033 SPACER 1
5 33-054-034 COVER 1
6 33-054-035 SNAP RING 1
7 33-054-036 SNAP RING 2
8 33-051-032 BALL BEARING 1
9 33-051-033 TAPERED R. BEARING 2
10 33-051-034 TAPERED R. BEARING 1
11 33-054-048 OIL SEAL 3
12 33-054-049 BREATHER PLUG 1
13 03-054-094 OIL PLUG 2
14 33-054-039 BEVEL GEAR 1
15 33-054-046 RING 1
16 33-054-047 RING 1

62




PEDESTAL SHAFT
(33-055-150) (

-1999)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-055-156 ( -1999) SHAFT, TUBE & STUB 1
2 33-055-157 ( -1999) YOKE, 1 3/4-6 SPLINE 1
3 33-055-158 ( -1999) TAPER PIN, 1 3/4-6 SPLINE 1
4 33-055-006 ( -1999) CROSS JOURNAL 1
5 33-055-097 ( -1999) CIRCLIP 4
6 33-055-100 ( -1999) GREASE NIPPLE 1
7 33-055-102 ( -1999) FLEXIBLE PIN 1
8 33-055-025 ( -1999) YOKE, OUTER TUBE 1

PEDESTAL SHAFT DRIVELINE 4 )6 )5

(33-055-316) (2000- )
— =
—
B s S
o
8 10 3 2

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-055-317 S5 PROFILE & STUB SHAFT 1
2 33-055-077 CROSS & BEARING KIT 1
3 33-055-072 SPRING PIN 10 X 90 1
4 33-055-075 INBOARD YOKE S5 1
5 33-055-318 YOKE, 1 3/4-6 SPL 1
6 33-055-083 SHIELD CONE 7 RIB 1
7 33-055-319 INN SHIELD TUBE RND 1
8 33-055-078 BEARING RING SC25 1
9 33-055-085 SUPPORT BEARING 1
10 33-055-084 SCREW 1

63




u\\\\V\_\________\_\\\ _ 4.! " _-_
= /.//// ﬂ //_félﬁ

" EDS BebboS

(866L- ) (B6£0-190-€€) (AQOG IAIM MOY-P)
HAANITAD IMOHLIS 9 X Z/L €

(866L-  )¥20-190-¢€) (MOY-9)
HIANITAD IMOYLS 9 XE

64



REFER TO FILE IN PAGEMAKER (PM/DOC/33/PB/PG-55A.PM3

CAANGES

65



70
OAANGES
EXCEPT PAGE
NO. WAS 56

( -/661) (660-190-€¢€)
(MO¥-9 ® AQO9g IAIM MOY-P)

d3ANI'TAD IHOHLS €V X €

(9661-€661) (690-190-€€)
(MOY-9 ® AQOg IAIM MOY-V)

d3AANITAD IHNOHILS €V X €

66



o

OAANGES

EXCEPT PAGE

NO. WAS 57

(

-6661) (AQOg 3IAIM MOY-¥)(2ZL-190-€€)

d3ANI'TAD IHN0HLS 8 X ¢/T ¢

(8661L- ) (AQOQ IAIM MOY-+)(260-190-€€)
HIANITAD IOULS 8 X 2/T

67



SHIELD GROUP

(6-ROW) (1993-1996)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-705 (1993-1996) SHIELD, LT HEADER 1
2 33-080-709 (1993-1996) SHIELD, LT SUPPORT 1
3 33-080-702 (1993-1996) SHIELD, 6R LT FRONT 1
4 33-050-077 (1993-1996) FASTENER, 1/4 PUSH-ON 7
5 33-026-068 (1993-1996) ROD, 24" SHIELD 7
6 33-080-324 (1993-1996) SHIELD LATCH 1
7 33-080-699 (1993-1996) SUPPORT, SHIELD, LT 1
8 33-080-708 (1993-1996) SHIELD, LT REAR 6R 1
9 33-080-794 (1993-1996) LATCH, LT REAR SHIELD 1
10 33-080-373 (1993-1996) LADDER 1
11 33-080-374 (1993-1996) SHIELD, RT REAR 1
12 33-080-268 (1993-1996) CENTERE SHIELD SUPPORT, RT 1
13 33-080-273 (1993-1996) SHIELD, RT CENTER 1
14 33-080-269 (1993-1996) HEADER SHIELD SUPPORT 1
15 33-080-734 (1993-1996) SHIELD, RT FRONT 6R 1
16 33-080-796 (1993-1996) SHIELD FRONT COVER 1
17 33-080-692 (1993-1996) SHIELD, 6R LWR RT CET 1
18 33-080-696 (1993-1996) SUPPORT, SHIELD CTR 1
19 33-050-031 (1993-1996) KLICK PIN W/CHAIN & COTTER PIN 10
20 33-080-697 (1993-1996) POST, SHIELD 1
21 52-030150 (1993-1996) CARRIAGE SCREW, 5/16 X 1 20
22 48-090100 (1993-1996) CAPSCREW, 3/8 X 1 10

68




ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
23 48-090185 (1993-1996) CAPSCREW, 3/8 X 1 3/4 2
25 68-0101000 (1993-1996) HEX NUT, 5/16 24
26 68-010150 (1993-1996) HEX NUT, 3/8 10
27 66-0101000 (1993-1996) LOCKWASHER, 5/16 24
28 66-010150 (1993-1996) LOCKWASHER, 3/8 12
29 62-010050 (1993-1996) FLATWASHER, 5/16 24
30 62-010100 (1993-1996) FLATWASHER, 3/8 4
31 33-050-068 (1993-1996) ROD CLIP 7
32 58-020050 (1993-1996) MACHINE SCREW, 10-24 X 12 7
33 66-010025 (1993-1996) LOCKWASHER, 10 PLT 7
34 68-010020 (1993-1996) HEX NUT, 10-24 PLT 7
35 33-080-703 (1993-1996) SHIELD COVER 1
36 33-080-569 (1993-1996) SHIELD, LOWER HEADER 1
37 52-050019 (1993-1996) CARRIAGE SCREW, 5/16 X 1 1/4 G5 4
39 33-080-604 (1993-1996) REAR, LWR HEADER SHIELD 1
40 33-023-548 (1993-1996) LATCH, UPPER HEADER 1
41 33-080-627 (1993-1996) SHIELD, A,L. FAN 1

REAR HOOD ASSEMBLY
[leoa
- Tpf/«@
-
N ‘..
(o )
B %on Q
Gy T©
ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-080-667 REAR HOOD, 6R 1
2 33-027-441 HOOD DOOR, ‘88 2
3 58-020400 MACHINE SCREW, 1/4 X 1/2 6
4 66-010050 LOCKWASHER, 1/4 6
5 68-010050 HEX NUT, 1/4 6
6 52-050050 CARRIAGE SCREW, 3/8 X2 1/4 G5 2
7 68-010150 HEX NUT, 3/8 4
8 66-010150 LOCKWASHER, 3/8 4
9 33-050-072 LATCH DOOR 2
10 58-010100 MACHINE SCREW, 10-24 X 3/4 2
11 66-010025 LOCKWASHER, 10 2
12 68-010020 HEX NUT, 10-24 2
13 52-050035 CARRIAGE SCREW, 3/8 X1 G5 2
14 62-010100 FLATWASHER, 3/8 PLT 2

69




70
CRAANGES
NO. WAS 60

)

SHIELD GROUP
(4-ROW WIDE BODY & (6-ROW) (1997-

70



0
CAANGES
EXCEPT PAGE

NO. WAS 61A

v

i

_— -

(8661- ) (ZS1L-SG0-€€)
INITIAIEA

NO INdd 000T 8/€ T

(866L- ) (1G91-GG0-€€)
ANITINAILEA

NO Ndd 000T ¥/E€ T

71



1 3/4 1000 RPM CV DRIVELINE

(33-055-313) (1999-

1 3/8 1000 RPM CV DRIVELINE

(33-055-314) (1999-

b

Llle)

e

-

ITEM PART NO SERIAL NO OR YR DESCRIPTION -313 -314
1 33-055-324 YOKE W/BRIDGE-1 3/4 -
33-055-276 YOKE W/BRIDGE-1 3/8 1
2 33-055-325 CROSS KIT W/END LUBE 2
3 33-055-226 CIRCLIP 12
4 33-055-326 GREASE NIPPLE 1
5 33-055-288 CENTRAL BODY 1
6 33-055-280 YOKE W/TUBE & BUSH. -
33-055-287 YOKE W/TUBE & BUSH. 1
7 33-055-281 CM SPLINED MALE -
33-055-291 CM SPLINED MALE 1
8 33-055-282 SPRING DOWELS 1
33-055-101 GREASES NIPPLE 4
10 33-055-283 YOKE F. MALE 1
11 33-055-327 CROSS KIT W/END LUBE 1
12 33-055-265 YOKE, 1 3/8-21 1
13 33-055-269 SHIELD SUPPORT 8-9-0 1
14 33-055-328 SAFETY CONE 1
15 33-055-289 SAFETY TUBE -
33-055-299 SAFETY TUBE 1

72




ITEM PART NO SERIAL NO OR YR DESCRIPTION -313 -314
16 33-055-290 SAFETY TUBE 1 -
33-055-300 SAFETY TUBE - 1
17 33-055-329 SHIELD CONE 1 -
33-055-330 SHIELD CONE - 1
18 33-055-272 SHIELD SUPPORT 8-9-0 1 1
19 33-055-331 COMPLETE CHAIN 3 3
20 33-055-182 RING NUT DOWELS 1 1
21 33-055-284 COMPLETE PUSH BUTTON 2 -
33-055-334 PUSH PIN, 1 3/8 Z6/21 - 2
22 33-055-185 HUB 1 -
33-055-196 RS TW COLLAR - 1
23 27-050-014 BOLT KIT, YOKE 1 1
24 33-055-335 HALF SHAFT, 1 3/4 TRACTOR 1 -
33-055-336 HALF SHAFT, 1 3/8 TRACTOR - 1
25 33-055-328 HALF SHAFT, IMP 1 -
33-055-337 HALF SHAFT, IMP - 1
26 33-055-332 COMPLETE SHELL 1 -
33-055-333 COMPLETE SHELL - 1

FOR DRIVELINES PRIOR TO 2001

I

HOLES FOR GREASING

]

ON MACHINES PRIOR TO 2001 THESE HOLES WERE NOT NECESSARY TO GREASE
DRIVELINES. BUT, IF YOU ORDER A CROSS & BEARING KIT FOR YOUR OLD DRIVE-
LINE, YOU WILL PROBABLY RECEIVE THE NEW CROSS & BEARING KIT FOR THE
NEW DRIVELINES. THESE KITS WILL INTERCHANGE. HOWEVER, HOLES NEED TO
BE PLACED IN THE SHIELDS FOR ACCESS TO THE GREASE FITTINGS WHICH ARE
NOW LOCATED IN THE END OF THE CROSS AND BEARING KIT.

73




- } 3 0-6-8 L Jd0ddNS a13IHS 69¢-GG0-¢cc | vl
3 - 0c-v/¢ | dINI LdVHS 41VH ¥/,2¢-GG0-€€
- l 3 12-8/€ I ‘AMOA g9¢-gsocc| ¢l
- l 12-8/€ 1 dNI 1d4VHS 471VH 6.¢-GS0-€c| 9¢
l 3 IMOA FINL H3INNI LLL-GS0-€€| <l
- ‘14VHS 41vH €/,¢-GG0-€€
g doloval l 3 H3IN0D 89¢-GG0-¢cc| LI
- l ¥OLOVHL ‘14VHS 41vH 8/¢-GG0-€€| G2 L L NEINe) 19z-sso-ec | o1
3 l 10AId 112-GS0-€€| V¢ l 3 NId 37191X3714 99¢-GG0-€€ 6
3 l ENEERN L¥C-GG0-€E€| €¢ l 3 3dN1 NVYAdvO WO ¥9¢-GG0-€€ 8
c l NOLLNg HSNd 3L3TdINOD ¥8¢-GG0-€€ | ¢ L - 3dN1 NvAdvO 60¢-GG0-€€
3 l 1NN ONIY 181-GG0-€€| ¢ - 3 3dN1 NvAdvO 1€2-GG0-€€ JA
c 4 NIVHO 3131dNOD 081-GG0-¢€| 0C l 3 NId 37191X3714 €9¢-GG0-€€ 9
3 l 0-6-8 L40ddNS d13IHS ¢l2-9S0-€¢| 61 L 3 IMOA 39NL 431NO 80¢-GG0-€€ S
3 l dVT110D HLIM INOD 8/1-GG0-€€| 8l Z 4 J7ddIN ISVIHO 001-GS0-€0 14
3 l 39N1L AL34VS L22-GS0-€E€ | LI 8 8 dIT0dIO 9¢¢-GG0-€¢€ €
3 - 3dNL AL34VS 0/¢-GS0-€€ 4 4 ASSY TVYNHNOr SSOHO 8%0-GG0-¢0 4
- l 3dN1 AL34VS L¥2-GG0-c€ | 9l l - 02-7/€ | ‘SH IMOA ¥10-GG0-C0
3 l dVT110D HLIM INOD 81¢-GS0-¢c| Gl - 3 L2-8/€ 1 ‘SH IMOA €¥0-GG0-¢0 3
L9L- | 09L- NOILdIHOS3a HA 4O ON TVIH3S | ON 1dvd | N3l L9L- | 09L- NOILdI¥OS3a HA €O ON TVI43S | ON 1¥vd | INFLI
@9 ol g
\ Y
-__M \ m
©2) Iz = (191-650-€€)
= o o=

(091-650-€€)

ANIT3IAIEA AD NON O¢C-v/E T

ANITIAIIA AD NON TZ-8/€ T

74



FLOW CONTROL KIT (33-081-229)

(SEE PAGE 78) (SEE PAGE 76)
- 4>

TO PORT "B” ON MOTOR

TRACTOR
CONNECTOR

(3/4—16 O—RING)
NOT SUPPLIED

() )
vy i o
TRACTOR o UL QQ@‘ -
CONNECTOR 0 -
(3/4—16 O—RING) &5
NOT SUPPLIED \% -
-
~

-
///
AN
~
\<§,/,//
- (SEE PAGE 76)

oNINyvm W

710
ORANGES
EXCEPT PAGE
NO. WAS 66

75




CONVERSION KIT

TRACTOR
CONNECTOR

(3/4—16 O—RING)
NOT SUPPLIED

Q TO PORT "B” ON MOTOR
4»

< - —1m- — £ x -~

~
~
~

&
1%
Fe)
/
= £

-

-
‘ -

TRACTOR o @/
CONNECTOR .g TO PORT "A” ON MOTOR

(3/4-16 O— R\NG)
NOT SUPPLIED

70
CHAANGES
EXCEPT PAGE
NO. WAS 67

76




HYDRAULIC HEADER WIRING

-1996)

(

70
CRANGES
EXCEPT PAGE
NO. WAS 68

77



(6-ROW) VINE HOLD DOWN KIT

(33-082-011)(

-1998) & (2000-

(6x40/8x30) VINE HOLD DOWN KIT
) (33-082-023)

LEFT SIDE SHOWN
RIGHT SIDE OPPOSITE

ITEM PART NO SERIAL NO OR YR DESCRIPTION 6R oy
1 33-080-728 SUPPORT, LT VINE HOLD DOWN 1 1
2 33-080-729 SUPPORT, RT VINE HOLD DOWN 1 1
3 33-080-801 SUPPORT ARM, V.H.D. 2 2
4 33-023-689 SPACER, V.H.D. BAR 2 2
5 33.025-329 ANGLE, V.H.D. CNT 1 -

33-025-399 ANGLE, V.H.D. CNT 6X40/8X30 - 1
6 33-080-797 BAR, LT. VINE HOLD DOWN 1 1
7 33-080-798 BAR, RT VINE HOLD DOWN 1 1
8 33-050-075 ( -1997) ROD, VINE HOLD DOWN (LARGE LOOP) @7) -

33-050-253 (1998- ) ROD, VINE HOLD DOWN (SMALL LOOP) 27 28
9 52-050019 CARRIAGE SCREW, 5/16 X 1 1/4 G5 PLT 31 32
10 62-010050 FLATWASHER, 5/16 STD PLT 27 28
1 66-010100 LOCKWASHER, 5/16 REG PLT 31 32
12 68-010100 HEX NUT, 5/16 PLT 31 32
13 48-090100 CAPSCREW, 3/8 X 1 G5 PLT 4 4
14 52-050040 CARRIAGE SCREW, 3/8 X 1 1/4 G5 PLT 4 4
15 62-010100 FLATWASHER, 3/8 STD PLT 8 8
16 66-010150 LOCKWASHER, 3/8 REG PLT 8 8
17 68-010150 HEX NUT, 3/8 PLT 8 8

78




ITEM

PART NO

SERIAL NO OR YR

DESCRIPTION

6X40

8X30
18 48-090596 CAPSCREW, 1/2 X 1 3/4 G5 PLT 4 3
19 62-010200 FLATWASHER, 1/2 STD PLT 8 10
20 66-010250 LOCKWASHER, 1/2 REG PLT 8 10
21 68-010250 HEX NUT, 1/2 PLT 8 10
22 52-050260 CARRIAGE SCREW, 1/2 X3 1/4 G5 PLT 4 4
23 33-023-732 CONNECTOR, V.H.D. 2 3
24 33-024-312 SPACER, 1 3/16 4 4

(6-ROW) VINE HOLD DOWN KIT

(33-082-021) (1999)

(6X30) VINE HOLD DOWN KIT
(33-082-022)

&

ITEM PART NO SERIAL NO OR YR DESCRIPTION 6X30
1 33-080-728 SUPPORT, LT VINE HOLD DOWN 1
2 33-080-729 SUPPORT, RT VINE HOLD DOWN 1
3 33-070-007 BAR, VINE HOLD DOWN 1
4 33-050-075 ( -1997) ROD, VINE HOLD DOWN (LARGE LOOP) -

33-050-253 (1998- ) ROD, VINE HOLD DOWN (SMALL LOOP) 21
5 52-050019 CARRIAGE SCREW, 5/16 X 1 1/4 G5 PLT 25
6 62-010050 FLATWASHER, 5/16 STD PLT 21
7 66-010100 LOCKWASHER, 5/16 REG PLT 25
8 68-010100 HEX NUT, 5/16 PLT 25
9 52-050040 CARRIAGE SCREW, 3/8 X1 1/4 G5 PLT 4
10 62-010100 FLATWASHER, 3/8 STD PLT 4
11 66-010150 LOCKWASHER, 3/8 REG PLT 4
12 68-010150 HEX NUT, 3/8 PLT 4

79




(4RWB) VINE SPREADER
(33-082-012)

(6-ROW) VINE SPREADER
(33-082-010) ( -1996) (33-082-016) (1997- )

ITEM PART NO SERIAL NO OR YR DESCRIPTION 4RWB | 6R
1 33-023-227 BRACE, BEATER PLATE REINFORCE 8 8
2 33-027-679 CUP, VINE STRIPPER 2 2
3 33-026-247 SHAFT, VINE SPREADER 1 1
4 03-026-042 KEY, 1/4 X 1 9/16 1 1
5 33-050-057 BLADE, VINE SPREADER 8 8
6 21-051-005 UNIT, 17 205 TRI-PLY BEARING 7 7
7 04-051-002 FLANGE, 52 MST 14 14
8 33-053-037 SHEAVE, AIR LIFT FAN 1 ;

33-053-052 ( -2000) SHEAVE - 1)

33-053-003 (2001- ) SHEAVE, 5.5 OB X 1 B DRIVE 1
9 33-053-099 SHEAVE, 1B 16.0 1 1
10 33-053-108 BELT, B148 1 1
11 33-057-005 GEAR, 1” SHAFT MITER 4 4
12 33-080-726 SUPPORT, VINE SPREADER 1 1
13 33-080-724 PIVOT, VINE SPREADER 2 2
14 33-080-255 GUARD, SHEAVE 1 1
15 33-080-725 GUARD, VINE SPREADER 1 1
16 33-024-171 GUARD, VINE SPREADER 2 2
17 48-090185 CAPSCREW, 3/8 X 13/4 G5 PLT 16 16
18 48-090043 CAPSCREW, 5/16 X 3/4 G5 PLT 12 12
19 48-090100 CAPSCREW, 3/8 X 1 G5 PLT 8 8
20 48-090200 CAPSCREW, 3/8 X 2 8 8
21 54-010170 SETSCREW, 3/8 X 1 SQ HD - 2
22 03-050-078 ROLL PIN, 5/16 X 1 3/4 4 4
23 62-010100 FLATWASHER, 3/8 STD PLT 8 8

80




ITEM PART NO SERIAL NO OR YR DESCRIPTION 4RWB | 6R
24 66-010100 LOCKWASHER, 5/16 PLT 42 42
25 66-010150 LOCKWASHER, 3/8 PLT 32 32
26 68-010100 HEX NUT, 5/16 PLT 42 42
27 68-010150 HEX NUT, 3/8 PLT 32 32
28 70-010051 JAM NUT, 3/8 HEX PLT - 2
29 48-090036 CAPSCREW, 5/16 X 1 G5 PLT 14 14
30 33-026-087 KEY, 3/8 X 15/8 1 1
31 33-024-290 GUARD, EXTENSION 1 1
32 33-053-028 BUSHING, Q1 1 3/4 TAPER 1 1
33 48-091050 CAPSCREW, 5/8X 3 1/2 G5 PLT - 1
34 62-010250 FLATWASHER, 5/8 STD PLT - 4
35 66-010300 LOCKWASHER, 5/8 PLT - 1
36 03-053-023 IDLER, 1 X 5 1/2 - 1
37 33-024-048 ( -1999) SPACER, 3/4 IDLER - (1)

33-024-057 (2000- ) SPACER, 1 “IDLER - 1
38 33-023-098 BLOCK, IDLER - 1
39 33-053-038 ( -1998) BUSHING, H-1 TAPER (1) -

33-053-148 (1999- ) BUSHING, 1 3/4 SK-QD TAPER 1 -
40 33-050-241 (1997- ) CURTAIN, REAR 1 1
41 15-050-089 (1997- ) “U’-BOLT, 5/16 X 3 3/8 X 2 7/8 8 8
42 33-03-835 (1997- ) PLATE, CAP 8 8

(4-ROW)
VINE HOLD DOWN KIT
(33-082-004)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-050-075 ( -1997) VINE HOLD DOWN ROD (Large Loop) (18)
33-050-253 (1998- ) ROD, VINE HOLD DOWN (Small Loop) 18
2 33-080-512 VINE HOLD DOWN SUPPORT, LT 1
33-080-513 VINE HOLD DOWN SUPPORT, RT 1
3 52-050019 CARRIAGE SCREW, 5/16 X 1 1/4 G5 PLT 22
4 52-050040 CARRIAGE SCREW, 3/8 X 1 1/4 G5 PLT 4
5 62-010100 FLATWASHER, 5/16 PLT 18
6 66-010100 LOCKWASHER, 5/16 PLT 22
7 68-010100 HEX NUT, 5/16 PLT 22
8 62-010100 FLATWASHER, 3/8 PLT 4
9 66-010150 LOCKWASHER, 3/8 PLT 4
10 68-010150 HEX NUT, 3/8 PLT 4
11 33-080-514 VINE HOLD DOWN FRONT BAR 1

81




4-ROW WIDE BODY VARIABLE PITCH SHEAVE (FRONT)
(33-053-145)

INSIDE
OUTSIDE
. A
‘ 7
e ——— 3
SOOI 5
9
|V
4 10
5
ITEM| PART NO [SERIAL NO OR YR DESCRIPTION QTY
1 | 33-053-166 SHEAVE 1
2 | 54-020160 SETSCREW, 1/2 X 1 1/4 SKT HD 2
3 | 33-053-173 PLUG ADAPTER 1
4 | 33-053-147 KIT, DBL. GROOVE SHEAVE 1
5 | 33-053-174 KEY 2
6 | 33-053-180 SHEAVE 1
7 | 33-053-179 RETAINING RING 1
8 | 33-053-177 RETAINING RING 1
9 | 33-053-178 SPRING RETAINER 1
10 | 33-053-176 SPRING 1

82




4-ROW WIDE BODY VARIABLE PITCH SHEAVE (REAR)
(33-053-144)

ITEM| PART NO |SERIAL NO OR YR DESCRIPTION QTY
1 33-053-181 SHEAVE INSIDE 1
2 | 33-053-182 BEARING 1
3 | 33-053-183 KEY 1
4 | 33-053-184 SHEAVE OUTSIDE 1
5 54-010251 SETSCREW, 1/2 X1 SQ HD CUPPT 2
6 54-020100 SETSCREW, 1/2 X 5/8 SKT HD CUPPT 1
7 | 33-053-185 DRIV-LOK PIN 1

83




6-ROW VARIABLE PITCH SHEAVE (FRONT)
(33-053-085)

ITEM| PART NO |[SERIAL NO OR YR DESCRIPTION QTY
1 54-020010 SETSCREW, 3/8 X 3/8 ALLEN HD 1
2 | 33-053-132 SUB-ASSEMBLY 1
3 | 33-053-139 KEY 2
4 | 33-053-134 RETAINING RING, 226 1
5 | 33-053-136 RETAINING RING 1
6 | 33-053-135 BEARING 1
7 | 33-053-133 SUB-ASSEMBLY 1
8 | 33-053-149 HANDWHEEL 1
9 | 33-053-175 SHEAVE, INSIDE 1
10 | 33-053-172 SHEAVE, OUTSIDE 1
11 | 33-053-160 THRUST NUT 1
12 | 33-053-165 BUTTON 1
13 | 33-053-162 BUTTON, NYLON 1
14 | 54-010251 SETSCREW, 1/2 X1 SQ HD 1
15 | 54-010253 SETSCREW, 1/2 X1 1/4 SQ HD 1
16 | 54-020080 SETSCREW, 5/16 X 3/8 ALLEN HD 1
17 | 33-053-159 WASHER 1
18 | 33-053-156 BEARING, STEM END 1
19 | 33-053-157 BEARING, OUTSIDE 1

84




6-ROW VARIABLE PITCH SHEAVE (REAR)

(33-053-086)

ITEM| PART NO |[SERIAL NO OR YR DESCRIPTION QTY
1 33-053-158 SHEAVE OUTSIDE 1
2 | 33-053-161 PLUG ADAPTER 1
3 48-091050 CAPSCREW, 5/8 X 3 1/2 1
4 | 33-053-140 COMPRESSION WASHER 1
5 | 33-053-163 RETAINING RING 1
6 | 33-053-164 SHEAVE INSIDE 1
7 | 33-053-167 SPRING CAP 1
8 | 33-053-168 SPRING 1
9 | 33-053-169 SPRING RETAINER 1
10 | 33-053-087 COLLET, 1 3/4 W/T 1
11 | 33-053-170 RETAINING RING 1

1

RN
N

33-053-171

RETAINING RING

85




1 3/8-21 C. V. DRIVELINE
(33-055-347)

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY
1 33-055-067 YOKE, 1 3/8-21 SPL 1
2 33-055-068 DOUBLE YOKE 1
3 33-055-069 GREASE ZERK 1
4 33-055-377 INBOARD YOKE, 40X36 1
5 33-055-071 CROSS & BEARING KIT 1
6 33-055-072 SPRING PIN, 10 X 90 1
7 33-055-378 INNER PROFILE 40X36 1
8 33-055-380 YOKE, TUBE & SLEEVE W.A. 1
9 33-055-382 CROSS & BEARING KIT 1
10 33-055-076 YOKE, 1 3/8-21 SPL 1
11 33-055-077 CROSS & BEARING KIT 1
12 33-055-078 BEARING RING SC25 2
13 33-055-383 OUTER SHIELD TUBE OVL 1
14 33-055-385 INNER SHIELD TUBE RND 1
15 33-055-081 CV CONE & BEARING ASSY 1
16 33-055-388 SHIELD CONE 4 RIB 1
17 33-055-083 SHIELD CONE 7 RIB 1
18 33-055-084 SCREW 8
19 33-055-085 SUPPORT BEARING 1
20 33-055-086 SAFETY CHAIN 1
21 33-055-391 CAP PLUG 1
22 33-055-090 AS COL KIT 1
23 33-055-392 BOLT, M12 1
24 41-055-015 NUT, M12 1
25 33-055-393 MALE HALF SHAFT 1
26 33-055-394 FEMALE HALF SHAFT 1

86



1 3/4-20 C. V. DRIVELINE
(33-055-348)

ITEM PART NO SERIAL NO OR YR DESCRIPTION -348
1 33-055-376 YOKE, 1 3/4-20 SPL 1
2 33-055-068 DOUBLE YOKE 1
3 33-055-069 GREASE ZERK 1
4 33-055-377 INBOARD YOKE, 40X36 1
5 33-055-071 CROSS & BEARING KIT 1
6 33-055-072 SPRING PIN, 10 X 90 1
7 33-055-379 INNER PROFILE 40X36 1
8 33-055-381 YOKE, TUBE & SLEEVE W.A. 1
9 33-055-382 CROSS & BEARING KIT 1
10 33-055-076 YOKE, 1 3/8-21 SPL 1
11 33-055-077 CROSS & BEARING KIT 1
12 33-055-078 BEARING RING SC25 2
13 33-055-384 OUTER SHIELD TUBE OVL 1
14 33-055-386 INNER SHIELD TUBE RND 1
15 33-055-387 CV CONE & BEARING ASSY 1
16 33-055-389 SHIELD CONE 4 RIB 1
17 33-055-390 SHIELD CONE 7 RIB 1
18 33-055-084 SCREW 8
19 33-055-085 SUPPORT BEARING 1
20 33-055-086 SAFETY CHAIN 1
21 33-055-391 CAP PLUG 1
22 33-055-142 AS COL KIT 1
23 33-055-392 BOLT, M12 1
24 41-055-015 NUT, M12 1
25 33-055-395 MALE HALF SHAFT 1
26 33-055-396 FEMALE HALF SHAFT 1

87



-

SAFETY DECAL

/1 WARNING '

DO NOT LOCATE HYDRAULIC VALVES

OR HOSES INSIDE THE TRACTOR CAB.

IF A LEAK WERE TO DEVELOP, THE

OPERATOR COULD BE SPRAYED WITH

EXTREMELY HOT OIL UNDER HIGH

PRESSURE. SERIOUS INJURY OR
\DEATH COULD RESULT.

33-050-242

/

£ DANGER

e ROTATING FAN

e« KEEP HANDS OUT OF FAN
INLET OPENING.

e CONTACT WITH ROTATING FAN

COULD INJURE HANDS.
_/

N\

33-050-036

/

£\ DANGER

INSTALL SAFETY STRUTS ON TANK
LIFT CYLINDER RAM BEFORE
WORKING UNDER TANK.

.

33-050-035

DANGER

o STAND CLEAR OF ALL ROTATING BELT DRIVE AND
CHAIN DRIVE PARTS.

@ ENTANGLEMENT WITH ROTATING DRIVE PARTS CAN
CAUSE INJURY OR DEATH. /

4 DANGER
o @)
( (

TO AVOID DEATH OR SERIOUS INJURY FROM ENTANGLEMENT
IN THE AUGER FEEDER SYSTEM:

® DISENGAGE DRIVES AND SHUT OFF TRACTOR ENGINE
BEFORE MANUALLY UNPLUGGING.

\ %

33-050-247

W ARNING

PR

W

TO AVOID SERIOUS INJURY OR DEATH:

e AVOID BANKS AND DITCHES.

e REDUCE SPEED ON TURNS, SLOPES, AND ROUGH TERRAIN,

e AVOID IMPLEMENT CONTACT WITH ELECTRICAL POWER LINES

® NEVER RAISE TANK UNDER POWERLINES, OR ALLOW IMPLEMENT
TO COME IN CONTACT WITH ELECTRICAL POWERLINES.

e NEVER RAISE FULL TANK WHILE ON STEEP SLOPES,
TERRACES, OR DITCHES. TIP OVER MAY RESULT.

33-050-146
88



The following is a list of serial numbers issued to our machines at the beginning of each
year. To determine when a unit was made, find the range within which the particular serial
number falls. It would have been produced between January 1 to December 31 of that year.

YEAR SERIAL NUMBERS
1985 27986-29695
1986 29696-31095
1987 31096-33234
1988 33235-35548
1989 35549-38496
1990 38497-41771
1991 41772-44466
1992 44467-47001
1993 47002-48750
1994 48751-51549
1995 51551-54262
1996 54263-56661
1997 56662-59465
1998 59466-62097
1999 62098-63986
2000 63987-65692
2001 65693-67340
2002 67341-68699
2003 68700-70482
2004 70483-72646
2005 72647-74866

2006 74867-



KELEEY

DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING

Visit us at www.kelleymfg.com

MADE IN AMERI(;A‘



	33-PB-COVER-03
	33-PB-03

